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ANNOUNCEMENT

This test report shall not be reproduced in full or partial, without the written approval of UL Japan, Inc.
The results in this report apply only to the sample tested. (Laboratory was not involved in sampling.)
This sample tested is in compliance with the limits of the above regulation.

The test results in this test report are traceable to the national or international standards.

This test report must not be used by the customer to claim product certification, approval, or
endorsement by the A2LA accreditation body.

This test report covers Radio technical requirements.

It does not cover administrative issues such as Manual or non-Radio test related Requirements.

(if applicable)

The all test items in this test report are conducted by UL Japan, Inc. Shonan EMC Lab.

The opinions and the interpretations to the result of the description in this report are outside scopes
where UL Japan, Inc. has been accredited.

The information provided by the customer for this report is identified in SECTION 1.

The laboratory is not responsible for information provided by the customer which can impact the
validity of the results.

For test report(s) referred in this report, the latest version (including any revisions) is always referred.

REVISION HISTORY

Original Test Report No. 15263628S-C

This report is a revised version of 15263628S-C-R1. 15263628S-C-R1 is replaced with this report.

Revision Test Report No. Date Page Revised Contents
- (Original) | 15263628S-C December 20, -
2024
1 15263628S-C-R1 | January 27, P.15
2025 Correction of position comment.

From “-30, 0dg and -30 deg”
To “-30, 0 deg. and +30 deg.”

P.246
Correction of Frequency and Limit.

P.264, 266, 268
Addition of Reference Plot for band-edge.

P.276
Addition of Pre-Check Worst Case Position
photos.

2 15263628S-C-R2 | January 29, P.246
2025 Correction of Ant. Fac and Loss of 5855 MHz
Horizontal.
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Reference: Abbreviations (Including words undescribed in this report)

The American Association for Laboratory

A2LA Accreditation ICES Interference-Causing Equipment Standard
AC Alternating Current IEC International Electrotechnical Commission
AFH Adaptive Frequency Hopping IEEE Institute of Electrical and Electronics Engineers
AM Amplitude Modulation IF Intermediate Frequency

Amp, AMP Amplifier ILAC Icr:lct)?‘rfr;zigggeal Laboratory Accreditation

ANSI American National Standards Institute ISED ggf;itéﬁéicggﬁaedind Economic

Ant, ANT Antenna ISO International Organization for Standardization
AP Access Point JAB Japan Accreditation Board

ASK Amplitude Shift Keying LAN Local Area Network

Atten., ATT | Attenuator LIMS Laboratory Information Management System
AV Average MCS Modulation and Coding Scheme

BPSK Binary Phase-Shift Keying MRA Mutual Recognition Arrangement

BR Bluetooth Basic Rate N/A Not Applicable

BT Bluetooth NIST National Institute of Standards and Technology
BT LE Bluetooth Low Energy NS No signal detect.

BW BandWidth NSA Normalized Site Attenuation

Cal Int Calibration Interval NVLAP ’;‘fgggﬂ Voluntary Laboratory Accreditation
CCK Complementary Code Keying OBW Occupied Band Width

Ch., CH Channel OFDM Orthogonal Frequency Division Multiplexing
cw Continuous Wave PCB Printed Circuit Board

DBPSK Differential BPSK PER Packet Error Rate

DC Direct Current PHY Physical Layer

D-factor Distance factor PK Peak

DFS Dynamic Frequency Selection PN Pseudo random Noise

DQPSK Differential QPSK PRBS Pseudo-Random Bit Sequence

DSSS Direct Sequence Spread Spectrum PSD Power Spectral Density

EDR Enhanced Data Rate QAM Quadrature Amplitude Modulation

EIRP, e.i.r.p. | Equivalent Isotropically Radiated Power QP Quasi-Peak

EMC ElectroMagnetic Compatibility QPSK Quadri-Phase Shift Keying

EMI ElectroMagnetic Interference RBW Resolution Band Width

EN European Norm RDS Radio Data System

ERP, e.r.p. Effective Radiated Power RE Radio Equipment

EU European Union RF Radio Frequency

EUT Equipment Under Test RMS Root Mean Square

Fac. Factor RSS Radio Standards Specifications

FCC Federal Communications Commission Rx Receiving

FHSS Frequency Hopping Spread Spectrum SA, S/A Spectrum Analyzer

FM Frequency Modulation SG Signal Generator

Freq. Frequency SVSWR Site-Voltage Standing Wave Ratio

FSK Frequency Shift Keying TR Test Receiver

GFSK Gaussian Frequency-Shift Keying Tx Transmitting

GNSS Global Navigation Satellite System VBW Video BandWidth

GPS Global Positioning System Vert. Vertical

Hori. Horizontal WLAN Wireless LAN

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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SECTION 1: Customer Information

Company Name Panasonic Automotive Systems Co., Ltd. ™

Address 4261, lkonobe-cho, Tsuzuki-ku, Yokohama-shi, Kanagawa-ken 224-8520, Japan
Telephone Number | +81-80-7194-8870

Contact Person Minoru Osada

*1) The Grantee name in the FCC application is “Panasonic Corporation of North America”.

The Information provided by the customer is as follows;

- Customer, Description of EUT, Model Number of EUT on the cover and other relevant pages
- Operating/Test Mode(s) (Mode(s)) on all the relevant pages

- SECTION 1: Customer Information

- SECTION 2: Equipment Under Test (EUT) other than the Receipt Date and Test Date

- SECTION 4: Operation of EUT during testing

- APPENDIX 4: Variant models list

SECTION 2: Equipment Under Test (EUT)

2.1 Identification of EUT
Description Car AV Control Unit for CDC
Model Number AM2301
Serial Number Refer to SECTION 4.2
Condition Engineering prototype
(Not for Sale: This sample is equivalent to mass-produced items.)
Modification No Modification by the test lab
Receipt Date For Antenna Terminal Conducted test: April 26, 2024
For Radiated Emission test: August 2, 2024
Test Date May 10 to September 3, 2024
2.2 Product Description

General Specification

Rating DC 132V

Operating temperature -30 deg. C to +60 deg. C

Radio Specification

This report contains data provided by the customer which can impact the validity of results. UL Japan, Inc.
is only responsible for the validity of results after the integration of the data provided by the customer.
The data provided by the customer is marked “a)” in the table below.

WLAN (IEEE802.11b/11g/11n-20/11ax-20)

Equipment Type Transceiver
Frequency of Operation 2412 MHz to 2462 MHz
Type of Modulation DSSS, OFDM
OFDMA: (20 MHz band): 26/52/106/242-tone RU
Antenna Gain @ 1st Antenna: 4.0 dBi
2nd Antenna: 4.0 dBi

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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Bluetooth (BR/EDR / Low Energy)

Equipment Type

Transceiver

Frequency of Operation

2402 MHz to 2480 MHz

Type of Modulation BT: FHSS (GFSK, /4 DQPSK, 8 DPSK)
BT LE: GFSK
Antenna Gain @ 4.0 dBi

WLAN (IEEE802.11a/11n-20/11ac-20/11ax-20/11n-40/11ac-40/11ax-40/11ac-80/11ax-80)

(IEEE802.11ax only)

Equipment Type Transceiver
Frequency of Operation 20 MHz Band: 5745 MHz to 5825 MHz
40 MHz Band: 5755 MHz to 5795 MHz
80 MHz Band: 5775 MHz
Type of Modulation OFDM, OFDMA
OFDMA (20 MHz band): 26/52/106/242-tone RU

(40 MHz band): 26/52/106/242/484-tone RU

(80 MHz band): 26/52/106/242/484/996-tone RU

Antenna Gain @ 1st Antenna: 6.0 dBi
2nd Antenna: 6.0 dBi

FM]

Equipment Type Receiver

Frequency of Operation 87.75 MHz to 107.9 MHz

Type of Modulation FM

Antenna Connector Type

Car manufacturer original

Impedance

75 ohm

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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SECTION 3: Test specification, Procedures & Results

3.1 Test Specification

Test FCC Part 15 Subpart E
Specification The latest version on the first day of the testing period
Title FCC 47 CFR Part 15 Radio Frequency Device Subpart E

Unlicensed National Information Infrastructure Devices
Section 15.407 General technical requirements

* Also the EUT complies with FCC Part 15 Subpart B.

3.2 Procedures and Results
Iltem Test Procedure Specification Worst Margin Results Remarks
Conducted FCC: ANSI C63.10-2013 FCC: 15.407 (b) (6)/ 15.207 |- N/A *1)
Emission ISED: RSS-Gen 8.8 ISED: RSS-Gen 8.8
26 dB Emission |FCC: KDB Publication FCC: 15.407 (a) (1) (2) (3) See data N/A *2)
Bandwidth Number 789033
ISED: - ISED: -
Maximum FCC: KDB Publication FCC: 15.407 (a) (1) (2) (3) Complied Conducted
Number 789033
Conducted ISED: - ISED: RSS-247 6.2.1.1
Output Power 6.2.2.1
6.2.3.1
6.2.4.2
Maximum Power |FCC: KDB Publication FCC : 15.407 (a) (1) (2) (3) Complied Conducted
Spectral Density | Number 789033
ISED: - ISED: RSS-247 6.2.1.1
6.2.2.1
6.2.3.1
6.2.4.2
Spurious FCC: ANSI C63.10-2013 FCC: 15.407 (b), 15.205and |9.0dB Complied Conducted
Emission KDB Publication Number 15.209 5925.000 MHz, (< 30 MHz)
Restricted Band | 789033 PK, Hori. /
Edge ISED: - ISED: RSS-247 6.2.1.2 Mode: Tx 11ax-20 Radiated
6.2.2.2 (OFDM) 5825 MHz (> 30 MHz)
6.2.3.2 with Tx, Hopping *3)
6.24.3 On
6 dB Emission FCC: ANSI C63.10-2013 FCC: 15.407 (e) See data Complied Conducted
Bandwidth ISED: - ISED: RSS-247 6.2.4.2

*1) The test is not applicable since the EUT does not have AC Mains.
*2) The test is not applicable since the EUT supported only U-NII-3 band.
*3) Radiated test was selected over 30 MHz based on FCC 15.407 (b) and KDB 789033 D02 G.3.b).

Note: UL Japan, Inc.’s EMI Work Procedures: Work Instructions-ULID-003591 and Work Instructions-ULID-003593.
* In case any questions arise about test procedure, ANSI C63.10: 2013 is also referred.

FCC Part 15.31 (e)

The EUT provides stable voltage constantly to the RF Part regardless of input voltage.
Instead of a new battery, DC power supply was used for the test. That does not affect the test result,
therefore the EUT complies with the requirement.

FCC Part 15.203 Antenna requirement

The equipment and its antenna comply with the requirement since the antenna is built in the equipment

and it cannot be replaced by end users. Therefore, the equipment complies with the antenna requirement

of Section 15.203.

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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3.3 Addition to Standard

Iltem Test Procedure Specification Worst Margin Results Remarks
99 % Occupied ISED: RSS-Gen 6.7 ISED: - N/A - Conducted
Band Width

Other than above, no addition, exclusion nor deviation has been made from the standard.

3.4 Uncertainty

Measurement uncertainty is not taken into account when stating conformity with a specified requirement.
Note: When margins obtained from test results are less than the measurement uncertainty, the test results may

exceed the limit.

The following uncertainties have been calculated to provide a confidence level of 95 % using a coverage

factor k=2.

Iltem

Frequency range

Uncertainty (+/-)

Conducted Emission (AC Mains) LISN

150 kHz to 30 MHz

3.2dB

Radiated Emission 9 kHz to 30 MHz 3.3dB
(Measurement distance: 3 m) 30 MHz to 200 MHz 4.9dB
200 MHz to 1 GHz 6.2 dB
1 GHz to 6 GHz 4.7 dB
6 GHz to 18 GHz 5.3dB
18 GHz to 40 GHz 5.5dB
Radiated Emission 1 GHz to 18 GHz 5.6 dB
(Measurement distance: 1 m) 18 GHz to 40 GHz 5.8 dB

Antenna terminal test

Uncertainty (+/-)

Power Measurement above 1 GHz (Average Detector)

1.3dB

Power Measurement above 1 GHz (Peak Detector) 1.8 dB
Spurious Emission (Conducted) below 1 GHz 0.91dB
Conducted Emissions Power Density Measurement 1 GHz to 3 GHz 1.3dB
Conducted Emissions Power Density Measurement 3 GHz to 18 GHz 2.5dB
Spurious Emission (Conducted) 18 GHz to 26.5 GHz 2.8 dB
Spurious Emission (Conducted) 26.5 GHz to 40 GHz 2.6 dB
Bandwidth Measurement 0.012 %
Duty Cycle and Time Measurement 0.27 %
Temperature 2.2 deg.C.
Humidity 4.0 %
Voltage 0.74 %

UL Japan, Inc. Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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35 Test Location

UL Japan, Inc. Shonan EMC Lab.

1-22-3, Megumigaoka, Hiratsuka-shi, Kanagawa-ken 259-1220 Japan

Telephone: +81-463-50-6400
A2LA Certificate Number: 1266.03

(FCC test firm registration number: 626366, ISED lab company number: 2973D / CAB identifier: JP0001)

Test room Width x Depth x Height | Size of reference ground | Maximum

(m) plane (m) / horizontal measurement
conducting plane distance

No.1 Semi-anechoic chamber (SAC1) 20.6 x 11.3 x7.65 20.6 x11.3 10m

No.2 Semi-anechoic chamber (SAC2) 20.6 x 11.3 x 7.65 20.6 x 11.3 10m

No.3 Semi-anechoic chamber (SAC3) 12.7 x 7.7 x5.35 12.7x7.7 5m

No.4 Semi-anechoic chamber (SAC4) 8.1 x5.1x3.55 8.1x5.1 -

Wireless anechoic chamber 1 (WAC1) | 9.5x6.0x54 9.5x6.0 3m

Wireless anechoic chamber 2 (WAC2) | 9.5x6.0x5.4 9.5x6.0 3m

No.1 Shielded room 6.8x4.1x27 6.8 x4.1 -

No.2 Shielded room 6.8x4.1x27 6.8 x4.1 -

No.3 Shielded room 6.3x4.7x27 6.3x4.7 -

No.4 Shielded room 4.4 x4.7x27 4.4 x4.7 -

No.5 Shielded room 7.8x6.4x27 7.8x6.4 -

No.6 Shielded room 7.8x6.4x27 7.8x6.4 -

No.8 Shielded room 3.45x5.5x24 3.45x5.5 -

No.1 Measurement room 255x4.1x25 - -

No.2 Measurement room 45x3.5x25 - -

Wireless shielded room 1 3.0x4.5x27 3.0x4.5 -

Wireless shielded room 2 3.0x4.5x27 3.0x4.5 -

3.6

Refer to APPENDIX.

Test Data, Test Instruments, and Test Set Up

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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SECTION 4: Operation of EUT during testing

4.1 Operating Mode(s)
Mode Remarks*
IEEE 802.11a (11a) 54 Mbps, PN9

IEEE 802.11n CDD 20 MHz BW (11n-20 CDD)

MCS 4, G.I. 800 ns, PN9

IEEE 802.11n SDM 20 MHz BW (11n-20 SDM)

MCS 10, G.I. 800 ns, PN9

IEEE 802.11ac CDD 20 MHz BW (11ac-20 CDD)

MCS 8, 1SS, G.I. 800 ns, PN9

IEEE 802.11ac SDM 20 MHz BW (11ac-20 SDM)

MCS 8, 2SS, G.I. 800 ns, PN9

IEEE 802.11ax CDD 20 MHz BW (11ax-20 CDD)

MCS 10, 1SS, G.I. 3200 ns, PN9

IEEE 802.11ax SDM 20 MHz BW (11ax-20 SDM)

MCS 11, 2SS, G.I. 3200 ns, PN9

IEEE 802.11n CDD 40 MHz BW (11n-40 CDD)

MCS 6, G.I. 800 ns, PN9

IEEE 802.11n SDM 40 MHz BW (11n-40 SDM)

MCS 14, G.1. 800 ns, PN9

IEEE 802.11ac CDD 40 MHz BW (11ac-40 CDD)

MCS 7, 1SS, G.I.

800 ns, PN9

IEEE 802.11ac SDM 40 MHz BW (11ac-40 SDM)

MCS 7, 2SS, G.I.

800 ns, PN9

IEEE 802.11ax CDD 40 MHz BW (11ax-40 CDD)

MCS 6, 1SS, G.I.

3200 ns, PN9

IEEE 802.11ax SDM 40 MHz BW (11ax-40 SDM)

MCS 5, 2SS, G.I.

3200 ns, PN9

IEEE 802.11ac CDD 80 MHz BW (11ac-80 CDD)

MCS 5, 1SS, G.I.

800 ns, PN9

IEEE 802.11ac SDM 80 MHz BW (11ac-80 SDM)

MCS 4, 2SS, G.I.

800 ns, PN9

IEEE 802.11ax CDD 80 MHz BW (11ax-80 CDD)

MCS 9, 1SS, G.I.

3200 ns, PN9

IEEE 802.11ax SDM 80 MHz BW (11ax-80 SDM)

MCS 5, 2SS, G.I.

3200 ns, PN9

Conducted Output Power.

*The worst antenna (2nd) and condition was determined based on the test result of Maximum

*For the 11n, 11ac and 11ax, all test items except for Maximum Conducted Output Power were tested
on CDD as a representative, because it had the highest power at Maximum Conducted Output Power.

Power Setting: See the below table

Software:

*This setting of software is the worst case.

*Power of the EUT was set by the software as follows;

mcdc_wifi_5g_serial Version: 2
(Date: 2024.05.10, Storage location: Driven by connected PC)
mcdc_ofdma_5g_serial Version: 1
(Date: 2024.04.26, Storage location: Driven by connected PC)

Any conditions under the normal use do not exceed the condition of setting.
In addition, end users cannot change the settings of the output power of the product.

Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing -
Managing Complex Regulatory Approvals - ” of TCB Council Workshop October 2009 and also was
judged the necessity of 802.11ac/ax mode by the pre-test.

Power Setting:

20 MHz 40 MHz 80 MHz

BW BW BW

OFDM 3.5 3.0 2.5
OFDMA 26-tone RU 2.5 2.5 2.5
52-tone RU 2.5 2.5 2.5

106-tone RU 2.5 2.5 2.5

242-tone RU 2.5 2.5 2.5

484-tone RU - 2.5 2.5

996-tone RU - - 2.5

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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*The Details of Operation Mode(s)

Test Item Operating Tested Tested Frequency
Mode Antenna |[U-NII-3
Band
99 % Occupied Bandwidth, Tx 11a, 2nd *2) 5745 MHz
6 dB Bandwidth Tx 11n-20, 5785 MHz
Tx 11ac-20, 5825 MHz
Tx 11ax-20 (OFDM),
Tx 11ax-20 (OFDMA)
Tx 11n-40, 5755 MHz
Tx 11ac-40, 5795 MHz
Tx 11ax-40 (OFDM),
Tx 11ax-40 (OFDMA)
Tx 11ac-80, 5775 MHz
Tx 11ax-80 (OFDM),
Tx 11ax-80 (OFDMA)
Maximum Conducted Output Tx 11a, 1st + 2nd 5745 MHz
Power, Tx 11n-20, 5785 MHz
Maximum Power Spectral Tx 11ac-20, 5825 MHz
Density Tx 11ax-20 (OFDM),
Tx 11ax-20 (OFDMA)
Tx 11n-40, 5755 MHz
Tx 11ac-40, 5795 MHz
Tx 11ax-40 (OFDM),
Tx 11ax-40 (OFDMA)
Tx 11ac-80, 5775 MHz
Tx 11ax-80 (OFDM),
Tx 11ax-80 (OFDMA)
Radiated Spurious Emission Tx 11ax-20 (OFDM) *1) 1st + 2nd 5825 MHz
(Below 1 GHz) Tx 11ax-20 (OFDM)
with Tx 11ax-20 (OFDM) 2412 MHz
Tx 11ax-20 (OFDM)
with Tx 3DH5, Hopping On
Tx 11ax-20 (OFDM)
with Tx, BT LE 2M-PHY 2402 MHz
Radiated Spurious Emission Tx 11ax-20 (OFDM) 1st + 2nd 5745 MHz
(Above 1 GHz) 5785 MHz
5825 MHz
Tx 11ax-40 (OFDM) 5755 MHz
5795 MHz
Tx 11ax-80 (OFDM) 5775 MHz
Tx 11ax-20 (OFDM) 5825 MHz
with Tx 11ax-20 (OFDM) 2412 MHz
Tx 11ax-20 (OFDM)
with Tx 3DH5, Hopping On
Tx 11ax-20 (OFDM)
with Tx, BT LE 2M-PHY 2402 MHz
Radiated Spurious Emission Tx 11ax-20 (OFDMA) *3) 1st + 2nd 5745 MHz
(Band edge) 5825 MHz
Tx 11ax-40 (OFDMA) *3) 5755 MHz
5795 MHz
Tx 11ax-80 (OFDMA) *3) 5775 MHz
Conducted Spurious Emission | Tx 11ax-20 (OFDM) *1) 2nd *2) 5825 MHz

*1) Spurious emissions for frequencies below 1 GHz were limited to the channel that had the highest power
during the antenna terminal test, as preliminary testing indicated that changing the operating frequency

had no significant impact on the emissions in those frequency bands.

*2) The test was performed with the antenna that had higher power as a representative.
*3) OFDMA configuration tests were conducted only at the band edge since preliminary testing indicated that the
other spurious emission was lower than OFDM.

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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4.2 Configuration and Peripherals

This page has been submitted for separate exhibit (refer to APPENDIX 4).

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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SECTION 5: Radiated Spurious Emission and Band Edge Compliance

Test Procedure

< Below 1 GHz >

EUT was placed on a urethane platform of nominal size, 1.0 m by 1.5 m, raised 0.8 m above the
conducting ground plane. The Radiated Electric Field Strength has been measured in a Semi Anechoic
Chamber with a ground plane.

< Above 1 GHz >

EUT was placed on a urethane platform of nominal size, 0.5 m by 0.5 m, raised 1.5 m above the
conducting ground plane. The Radiated Electric Field Strength has been measured in a Semi Anechoic
Chamber with absorbent materials lined on a ground plane. Test antenna was aimed at the EUT for
receiving the maximum signal and always kept within the illumination area of the 3 dB beamwidth of the
antenna.

The height of the measuring antenna varied between 1 m and 4 m and EUT was rotated a full revolution
in order to obtain the maximum value of the electric field strength.

The measurements were performed for both vertical and horizontal antenna polarization with the Test
Receiver, or the Spectrum Analyzer.

The measurements were made with the following detector function of the test receiver and the Spectrum
analyzer (in linear mode).

The test was made with the detector (RBW/VBW) in the following table.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

< Below 1 GHz >
The result also satisfied with the general limits specified in section 15.209 (a).

< Above 1 GHz >
Inside of restricted bands (Section 15.205):
Apply to limit in the Section 15.209 (a).

Outside of the restricted bands:
Apply to limit 68.2 dBuV/m, 3 m (-27 dBm e.i.r.p.*) in the Section 15.407 (b) (1) (2) (3).

For U-NII-3 band Bandedge

-27 dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to

10 dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or below the
band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band
edge, and from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz
at the band edge in the section 15.407(b)(4)(i).

Restricted band edge:
Apply to limit in the Section 15.209 (a).
Since this limit is severer than the limit of the inside of restricted bands.

*Electric field strength to e.i.r.p. conversion:

__1000000y307 . .
E=——F— (u/m) :P is the e.i.r.p. (Watts)

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400



Test Report No. 15263628S-C-R2

Page 14 of 282

Test Antennas are used as below;

Frequency 30 MHz to 200 MHz 200 MHz to 1 GHz Above 1 GHz

Antenna Type Biconical Logperiodic Horn

Frequency Below 1 GHz Above 1 GHz

Instrument Used Test Receiver Spectrum Analyzer

Detector QP Peak Average

IF Bandwidth BW: 120 kHz RBW: 1 MHz Method VB
VBW: 3 MHz RBW: 1 MHz

VBW: 1/T

(T: burst length, refer to

Burst

rate confirmation sheet)

Detector: Peak

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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Figure 2: Test Setup

Below 1 GHz
Test Distance: 3 m

Measuring Antenna

EUT (Loop / Biconical / Logperiodic)
__— Auenuator

Test distance

x : Center of turn table

1 GHz to 10 GHz

Distance Factor: 20 x log (3.89 m /3.0 m) = 2.26 dB
* Test Distance: (3 + SVSWR Volume /2) -r=3.89 m

LT e Measuring Antenna
BUT (Horn)

| SVSWR Volume : 2.0 m

(SVSWR Volume has been calibrated based on

Spectrum CISPR 16-1-4.)

Analyzer r=011m

i SVSWR\Volume ! Im | Attenuator or Filter

1 : Radius of an outer periphery of EUT

» : Center of turn table

10 GHz to 40 GHz

Distance Factor: 20 x log (1.0 m /3.0 m) =-9.54 dB
*Test Distance: 1 m

Measuring Antenna
(Horn)

Spectrum

Analyzer

= : Center of turn table

The carrier level and noise levels were confirmed at each position of -30, 0 deg, and +30 deg. of EUT to see
the position of maximum noise, and the test was made at the position that has the maximum noise.

Test Range Horizontal Vertical
Below 1 GHz 0 deg. 0 deg.
1 GHz t0 2.8 GHz -30 deg. -30 deg.
2.8 GHz to 10 GHz -30 deg. -30 deg.
10 GHz to 18 GHz 0 deg. 0 deg.
18 GHz to 26.5 GHz +30 deg. +30 deg.
26.5 GHz to 40 GHz 0 deg. 0 deg.

Test results are rounded off and limit are rounded down, so some differences might be observed.

Measurement Range : 30 MHz to 40 GHz
Test Data : APPENDIX
Test Result : Pass

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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SECTION 6: Antenna Terminal Conducted Tests

Test Procedure

The tests were made with below setting connected to the antenna port.

Test Span RBW VBW Sweep |Detector Trace Instrument used
time and Test method

99 % Occupied Enough widthto (1 % to 5 % of |23 RBW |Auto Peak Max Hold |Spectrum Analyzer
Bandwidth *1) display emission |OBW

skirts
6 dB Bandwidth Enough to 100 kHz 300 kHz  |Auto Peak Max Hold [Spectrum Analyzer

capture the

emission
Maximum - - - Auto Average - Power Meter
Conducted Output (Sensor: 160 MHz BW)
Power (Method PM-G)
Maximum Power |Encompass the [470 kHz *2) >3 RBW |Auto RMS Clear Spectrum Analyzer
Spectral Density  |entire EBW Power Averaging |Write

(100 times)

Conducted 9 kHz to 200 Hz 620 Hz Auto Peak Max Hold |Spectrum Analyzer
Spurious 150 kHz
Emission*3) *4) 150 kHz to 10 kHz 30 kHz

30 MHz

*1) Peak hold was applied as Worst-case measurement.

*2) KDB 789033 D02 says that RBW is set to be 500 kHz for 5.725 GHz to 5.850 GHz, but it is not possible with spectrum
analyzer, so RBW Correction Factor (10 log(500 kHz / 470 kHz)) was added to the test result.

*3) In the frequency range below 30 MHz, RBW was narrowed to separate the noise contents.

Then, wide-band noise near the limit was checked separately, however the noise was not detected as shown in the chart.
(9 kHz to 150 kHz: RBW = 200 Hz, 150 kHz to 30 MHz: RBW = 10 kHz)

*4) The limits in CFR 47, Part 15, Subpart C, paragraph 15.209(a), are identical to those in RSS-Gen section 8.9, Table 6, since
the measurements are performed in terms of magnetic field strength and converted to electric field strength levels (as reported in
the table) using the free space impedance of 377 Ohmes. For example, the measurement at frequency 9 kHz resulted in a level
of 45.5 dBuV/m, which is equivalent to 45.5 — 51.5 = -6.0 dBuA/m, which has the same margin, 3 dB, to the corresponding RSS-
Gen Table 6 limit as it has to 15.209(a) limit.

Test results are rounded off and limit are rounded down, so some differences might be observed.
The equipment and cables were not used for factor 0 dB of the data sheets.

Test Data : APPENDIX
Test Result : Pass

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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APPENDIX 1: Test Data

Test place

Date

Temperature / Humidity
Engineer

Mode

99 % Occupied Bandwidth

Shonan EMC Lab. No.5 Shielded Room

May 28, 2024

26deg.C/48 % RH

Shiro Kobayashi

Tx
11a
Tested 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5745 16583.0
5785 16554.0
5825 16569.0
11n-20 CDD
Tested 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5745 17796.0
5785 17793.0
5825 17799.0
11ac-20 CDD
Tested 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5745 17752.0
5785 17758.0
5825 17762.0
11ax-20(OFDM) CDD
Tested 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5745 19085.0
5785 19074.0
5825 19082.0

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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Test place
Date

Temperature / Humidity

Engineer
Mode

99 % Occupied Bandwidth

Shonan EMC Lab. No.5 Shielded Room

May 28, 2024

26 deg. C /48 % RH

Shiro Kobayashi
Tx

11ax-20(OFDMA) CDD
RU Type Tested RU Index | 99 % Occupied
Frequency Bandwidth

[MHZ] [kHZ]
5745 0 18293.0
4 17162.0
8 18313.0
5785 0 18296.0
26-tone RU 4 17178.0
8 18322.0
5825 0 18282.0
4 17175.0
8 18321.0

11ax-20(OFDMA) CDD
RU Type Tested RU Index | 99 % Occupied
Frequency Bandwidth

[MHZ] [kHZ
5745 37 18210.0
38 17236.0
40 18266.0
5785 37 18212.0
52-tone RU 38 17229.0
40 18255.0
5825 37 18208.0
38 17217.0
40 18251.0

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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Test place
Date

Temperature / Humidity

Engineer
Mode

99 % Occupied Bandwidth

Shonan EMC Lab. No.5 Shielded Room

May 28, 2024

26 deg. C /48 % RH

Shiro Kobayashi

Tx
11ax-20(OFDMA) CDD
RU Type Tested RU Index | 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ
5745 53 18255.0
54 18214.0
106-tone RU 5785 53 18250.0
54 18263.0
5825 53 18244.0
54 18231.0
11ax-20(OFDMA) CDD
RU Type Tested RU Index | 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ
5745 61 19054.0
242-tone RU 5785 61 19059.0
5825 61 19052.0

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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99 % Occupied Bandwidth

Test place Shonan EMC Lab. No.5 Shielded Room
Date May 28, 2024
Temperature / Humidity 26 deg. C /48 % RH
Engineer Shiro Kobayashi
Mode Tx
11n-40 CDD
Tested 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5755 36592.0
5795 36585.0
11ac-40 CDD
Tested 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5755 36588.0
5795 36556.0
11ax-40(OFDM) CDD
Tested 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5755 38061.0
5795 38058.0

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400



Test Report No. 15263628S-C-R2
Page 21 of 282

99 % Occupied Bandwidth

Test place Shonan EMC Lab. No.5 Shielded Room
Date May 28, 2024
Temperature / Humidity 26 deg. C /48 % RH
Engineer Shiro Kobayashi
Mode Tx
11ax-40(OFDMA) CDD
RU Type Tested RU Index | 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5755 0 37881.0
8 36483.0
26-tone RU 17 38254.0
5795 0 37886.0
8 36473.0
17 38300.0
11ax-40(OFDMA) CDD
RU Type Tested RU Index 99 % Occupied
Frequency Bandwidth
[MHZ [kHZ]
5755 37 37550.0
40 36336.0
52-tone RU 44 37653.0
5795 37 37548.0
40 36305.0
44 37723.0
11ax-40(OFDMA) CDD
RU Type Tested RU Index 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5755 53 37372.0
54 36397.0
106-tone RU 56 374420
5795 53 37332.0
54 36379.0
56 37482.0

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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Test place

Date

Temperature / Humidity
Engineer

Mode

99 % Occupied Bandwidth

Shonan EMC Lab. No.5 Shielded Room

May 28, 2024

26 deg. C /48 % RH

Shiro Kobayashi
Tx

11ax-40(OFDMA) CDD
RU Type Tested RU Index | 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5755 61 37416.0
242-tone RU 62 37482.0
5795 61 37383.0
62 37472.0
11ax-40(OFDMA) CDD
RU Type Tested RU Index | 99 % Occupied
Frequency Bandwidth
[MHZ [kHZ]
484-tone RU 5755 65 38000.0
5795 65 37989.0

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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Test place
Date

Temperature / Humidity

Engineer
Mode

99 % Occupied Bandwidth

Shonan EMC Lab. No.5 Shielded Room

May 28, 2024

26 deg. C /48 % RH

Shiro Kobayashi

Tx
11ac-80 CDD
Tested 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5775 76367.0
11ax-80(OFDM) CDD
Tested 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5775 77711.0
11ax-80(OFDMA) CDD
RU Type Tested RU Index | 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5775 0 78372.0
26-tone RU 18 75008.0
36 79065.0
11ax-80(OFDMA) CDD
RU Type Tested RU Index | 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ
5775 37 77836.0
52-tone RU 44 74980.0
52 78085.0
11ax-80(OFDMA) CDD
RU Type Tested RU Index | 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ
5775 53 77247.0
106-tone RU 56 75124.0
60 77248.0

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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99 % Occupied Bandwidth

Test place Shonan EMC Lab. No.5 Shielded Room
Date May 28, 2024
Temperature / Humidity 26 deg. C /48 % RH
Engineer Shiro Kobayashi
Mode Tx
11ax-80(OFDMA) CDD
RU Type Tested RU Index | 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5775 61 76996.0
242-tone RU 62 75099.0
64 77069.0
11ax-80(OFDMA) CDD
RU Type Tested RU Index | 99 % Occupied
Frequency Bandwidth
[MHZ] [kHZ]
5775 65 76566.0
484-tone RU
66 76898.0

11ax-80(OFDMA) CDD

RU Type Tested RU Index | 99 % Occupied
Frequency Bandwidth
[MHZ [kHZ]
996-tone RU 5775 67 77649.0

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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11a

99 % Occupied Bandwidth

11n-20 CDD

5745 MHz

5745 MHz

 CamtarFrag: 145000000 Gtz

L |
Radlo Std: Hana

] Comter Frag 811030005 Griz
Run AvgiHold> 110

T Bl by 2, 00

Fasi St None

l .- AvgiHeld 1090 e TrigFree
e e Shmenc 10 @ Radie Davice: BTS I G | #Amen 10 dB Rada Davice: BTS
Ref 20.00 dBm Ref 20.00 dBm
| |
5 !
Center 5745 GHz Span 50 MHz (Center 5.745 GHz Span 50 MHz.
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms| #Res BW 200 kHz SVEBW 620 kHz Sweep 1.2 ms)
Occupied Bandwidth Total Power -2.19 dBm | Occupied Bandwidth Total Power 1,84 dBm
16.583 MHz 17.796 MHz
Transmit Freq Error 24,442 kHz OBW Power 99,00 % Transmit Freq Error 21,012 kHz QBW Power 99.00 %
x dB Bandwidih 16.61 MHz x dB -6.00 4B x dB Bandwidth 17.88 MHz xdB -6.00 dB
W T e . " 5 a1, 2 I 0 g i NETCEED
| | Canter Frag: 8 T88000000 GH: Radio Std: | | Conter Fraq: §.TES000000 GH: Szd None
—.-— £l o Trig-Free Run AvgiHeld 1010
G| SAmen: 10 @ Radio Davice: BTS U Gk | SAmen 10 dB Rada Davice DTS
10 aBid Ref 20.00 dBm 10 did Ref 20.00 dBm
£ og
I i {
{ 1 |
Center 5785 GHz Span 50 MHz Center 5735 GHz Span 50 MHz.
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2 ms. #Res BW 200 kHz SVEW 620 kHz Sweep 1.2ms.
Occupied Bandwidth Total Power -2.60 dBm Occupied Bandwidth Total Power -1.93 dBm
16.554 MHz 17.793 MHz
Transmit Freq Error 31.776 kHz OBW Power 99.00 % Transmit Freq Error 13,464 kHz OBW Power 99.00 %
x dB Bandwidth 16.61 MHz x dB -6.00 dB x dB Bandwidth 17.89 MHz xdB -6.00 dB
s STATS msa. Tt
037233 b 29, 204 = 334 ba ke 3, 74
Canter Fraq: § 825000000 GH: Radio Std: Hana Conter Fraq: 5825000000 GH: Rades Sed None
—.— AvgiHels 100 o Trig-Free Run AwgiHold 10M10
Gl #hmenc 10 o Radlo Davice: 0TS M Gaincl e wicra 10 4B Rads Guvice: TS
10 aBid Ref 20.00 dBm 10 s Ref 2000 dBm
Log Log
! f ' '
Center 5.825 GHz Span 50 MHz| [Center 5.825 GHz Span 50 MHz
#Res BV 200 kHz #VBW 620 kHz Sweep 1.2ms, #Res B 200 kHz WVEW 620 kHz Sweep 1.2ms
Occupled Bandwidth Total Power -2.25 dBm Occupled Bandwidth Tetal Power -1,76 dBm
16.569 MHz 17.799 MHz
Transmit Freq Error 25.451 kHz OBW Power 90.00 % Transmit Freq Error 14.933 kHz OBW Power 99.00 %
x dB Bandwidth 16.61 MHz = dB -6.00 dB x dB Bandwidth 17.89 MHz xdB -6.00 dB

s,

UL Japan, Inc. Shonan EMC Lab.
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11ac-20 CDD

99 % Occupied Bandwidth

11ax-20(OFDM) CDD

5745 MHz

5745 MHz

" Comter Fraq 875030000 Gz

00 Bl by 3, 004
Hens

Radio 528

] Comter Frag 811030005 Griz
Run Al

000 Bl by 2, 00
Fasie St None

- AvgiHold 10r10 e TrigFree
Gt L SAmenc 10 4B Rada Davice BTS I G | #Amen 10 dB Rada Davice: BTS
Ref 20.00 dBm Ref 20.00 d8m
| 1
il |
| |
1 b
I
Center 5745 GHz Span 50 MHz Center 5.745 GHz Span 50 MHz
#Res BW 200 kHz SVBW 620 kHz Sweep 1.2ms #Res BW 200 kHz SVBW 620 kHz Sweep 1.2ms
Occupied Bandwidth Total Power -1.92 dBm Occupled Bandwidth Total Power -0.21 dBm
17.752 MHz 19.085 MHz
Transmit Froq Error 12032kHz  OBW Power 99.00 % Transmit Freq Error 20513kHz  OBW Power 99.00 %
x B Bandwidth 17.83MHz  xdB 5.00 dB ¥ dB Bandwidth 1921MHz xdB -6.00 dB
- — -
m — = = - e
| | Conter Fraq: §.T85000000 GHz Radio S2d None | | Conter Fraq: §.TES000000 GH: Radho S2d None
—.— AwgiHold 10r10 Trig- Fres Run AwgiHold 10r10
U G| AAmen 10 dB Rada Device BTS W Gain L - SAmen 10 dB Rada Davice DTS
‘oan  Rel 2000 dBm ‘oman  Rel 20.00 dBm
og og
Center 5785 GHz pan 50 MHz Center 5.785 GHz Span 50 MHz
#Res BW 200 kHz SVBW 620 kHz Sweep 1.2ms #Res BW 200 kHz SVBW 620 kHz Sweep 1.2ms
Occupied Bandwidth Total Power -2.08 dBm Occupied Bandwidth Total Power -0.46 dBm
17.758 MHz 19.074 MHz
Transmit Freq Error 12440kHz  OBW Power 99.00 % Transmit Freq Error 19.266kHz  OBW Power 99.00 %
x dB Bandwidth 17.83MHz  xdB 6.00 dB x dB Bandwidth 1B19MHz  xdB 6.00 dB

™

™

5825 MHz

5825 MHz

" Conter Frag: 8 525050000 GH.

O sy 3, 7004
: e None

" Conter Fraq: 8 525000000 GH:
ae Trig Frae Run AvgiHoia: 1010

04 74 oy 3, 704
Sd None

o Trig-Free Run AvgiHeld 1010
U G| #Azen 10 4B Radis Davice BTS U G| HAzen 10 4B Rads Davice: BTS
10 ceidn Ref 2000 dBm omidn  Ref 2000 dBm
o9 o9 T
!
|
|
| |
W
| i
|
|
[Center 5.825 GHz Span 50 MHz [Center 5.825 GHz Span 50 MHz
#Res BV 200 kHz SVEW 620 kHz Sweep 1.2ms #Res B 200 kHz WVEW 620 kHz Sweep 1.2ms
Occupled Bandwidth Tetal Power -2.02 dBm Occupled Bandwidth Tetal Power 0.22 dBm
17.762 MHz 19.082 MHz
Transmit Freq Error 5,558 kHz OBW Power 99.00 % Transmit Freq Error 14.732 kHz OBW Power 99.00 %
» dB Bandwidth 17.85 MHz xdB -5.00 dB x dB Bandwidth 16.21 MHz xdB -6.00 dB
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99 % Occupied Bandwidth

11ax-20(OFDMA) CDD, 26-tone RU

5745 MHz

5785 MHz

RU Index 0

RU Index 0

11 O,y 8,

Cantarfrag: §.786000000 GHz

G2 Iy ¥, X4
Radio St Home.

( - —] “Comarting Radia Sed: ome ]
o =w= TrigFree Run Aogiald: 10090 ~o= TrigFree Run Avgiiald: 10008
" Gaiacd o AAzen 10 dB Radio Davice: BTS Gl HAgen 10 4B Radio Davice: BTS
10 cBidiv Ref 20.00 dBm 10 cBidiv Ref 20.00 dBm
Log T Log
1 1
' I
| i
Center 5.745 GHz ‘Span 50 MHz [Center 5.785 GHz ‘Span 50 MHz,
#Res BW 200 kHz SVEW 620 kHz Sweep 1.2 ms, #Res BW 200 kHz SVEW 620 kHz Sweep 1.2ms
Oeccupied Bandwidth Total Power -0.45 dBm Occupied Bandwidth Total Power 0,93 dBm
18.283 MHz 18.286 MHz
Transmit Freq Emor 574.76 kHz OBW Power 89.00 % Transmit Freq Emor -588.15 kHz OBW Power 90.00 %
x dB Bandwidth 2.122 MHz xdB -6.00 dB x dB Bandwidth 2.127 MHz xdB =6.00 dB
= rama] s Torama
i s T 11311 P a2, 2T D i 012044 £ b 2, 2104
] Frag: 5745000000 GHz Radio 5ok Nene [ | Comer Fraq: 6785000000 GHx Fadia Sl Nonw
ee TrigFrua Run Awgitisld: 003 e TrigFras Run Avgiiald: 1000
it Whmae 10 48 Radio Device: BTS 8 Gaincd Radis Davica: BTS
10 cibid Ref 20.00 dBm Ref 20.00 dBm
og
[Center 5.745 GHr ‘Span 50 MHz Center 5.785 GHz ‘Span 50 MHz
#Res BW 200 kHz FVBW 620 kHz Sweep 1.2ms #Res BW 200 kHz SVBW 620 kHz Sweep 1.2ms
Occupied Bandwidth Total Power 0.71 dBm Occupied Bandwidth Total Power -1.18 dBm
17.162 MHz 17.178 MHz
Transmit Freq Emor 3427 kHz OBW Power 96.00 % Transmit Freq Emmor 3.333 kHz OBW Power 96.00 %
x dB Bandwidth 2.66T MHz xdB -6.00 dB x dB Bandwidth 2637 MHz x dB =600 dB
usg — s —
i T 01037 Pb by 79, 2004 BT Jh 01-31-00 PM b 79, 204
[ Cosans Frag: 6745000000 GHz Radio St e Cosaer Frag: 6785000000 GHz Radio St Neaw
~+-  TrigFrea Run Avgitald: 10090 ~+-  TrigFres Run Avgiiald: 10190
W Gaiacl e HAzen 10 dB Radio Davice: BTS P Gl ow AAzen 10 dB Radio Davice: 8TS
10 dBidiv Rel 20.00 dBm 10 afidiv Ref 20.00 dBm
0g Log
Center 5.745 GHz Span 50 MHz Center 5.785 GHz Span 50 MHz
#Res BW 200 kHz SVEBW 620 kHz Sweep 1.2ms) #Res BW 200 kHz SVBW 620 kHz Sweep 1.2ms
Occupied Bandwidth Total Power -0.63 dBm Occupied Bandwidth Total Power =1.06 dBm
18.313 MHz 18.322 MHz
Transmit Freq Error 576.24 kHz OBW Power 96.00 % Transmit Freq Error 574.27 kHz OBW Power 96.00 %
x dB Bandwidth 2.166 MHz xdB -6.00 dB x dB Bandwidth 2.153 MHz xdB -6.00 dB
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99 % Occupied Bandwidth

11ax-20(OFDMA) CDD, 26-tone RU
5825 MHz
RU Index 0

Cantar Frog: 8 25000000 GHz

‘08170 P by 23, 2004

- Radis S1d: None
o Trig:Fras fom Avghtald: 9010
A Gaind o Bhsten: 90 4B Radis Davice: BTS
Ref 20.00 dBm
oa
|
iCenter 5.825 GHz Span 50 MHz
#Res BW 200 kHz FVBW 620 kHz Sweep 1.2ms
Occupied Bandwidth Total Power <0.45 dBm
18.282 MHz
Transmit Freq Emor -574.38 kHz OBW Power 99.00 %
% dB Bandwidth 2,129 MHz xdB -6.00 dB

Cantar Frag 8 25000000 GHz
cae Trig: Frae Rm Avgpiold: %10

03431 by 25, 254
Feadis S1d: None

Gt ow #astar: 95 48 Radis Gavice: BTS
Ref 20.00 dBm
]
1

Center 5.825 GHz Span 50 MHz
#Res BW 200 kHz FVEBW 620 kHz Sweep 1.2ms

Occupied Bandwidth Total Power <0.76 dBm

17.175 MHz

Transmit Freq Emor 1.957 kHz OBW Power 99.00 %

* dB Bandwidth 2673 MHz xdB -6.00 dB
i 3 m 03 4700 5ty 3, 204

Cartar Frog S.826000000 OHx Radis S2d: Non
wae Trig:FreeRem Avgitold: 910
Gt #astar: 30 48 Radls Gvice: 0TS
0 il Ref 20.00 dBm
|
|

Center 5825 GHz } ) ) Span 50 MHz.
FRes BW 200 kHz SVEBW 620 kHz Sweep 1.2ms

Occupied Bandwidth Total Power -0.67 dBm

18.321 MHz
Transmit Freq Error 575.74 kHz OBW Power 99.00 %

x dB Bandwidth 2,165 MHz xdB 6,00 dB

UL Japan, Inc. Shonan EMC Lab.
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99 % Occupied Bandwidth

11ax-20(OFDMA) CDD, 52-tone RU

1y — £k 7 Ay 152 3, 24 e 1 " o o  , 214
nter g'q 7 Conterfraq: §.745000000 GHz Radio $t& Nene. Contar Fraq: 4 785000000 GHa Radia $t& None.
s s s TrigfresRun Avgitiold: 10030 Sl e Trigfrefun Avghisid> 10070
" Gaiacd o AAzen 10 dB Radio Davice: BTS Gl HAgen 10 4B Radio Davice: BTS
0 cllidiv Ref 20.00 dBm 0 B Ref 20.00 dBm
Log Log
.‘ 1 1
| 1 |
Center 5.745 GHz ‘Span 50 MHz [Center 5.785 GHz ‘Span 50 MHz,
#Res BW 200 kHz SVEW 620 kHz Sweep 1.2 ms, #Res BW 200 kHz SVEW 620 kHz Sweep 1.2ms
Oeccupied Bandwidth Total Power -0.80 dBm Occupied Bandwidth Total Power -0.B6 dBm
18.210 MHz 18.212 MHz
Transmit Freq Emor -508.16 kHz OBW Power 89.00 % Transmit Freq Emor 512,70 kHz OBW Power 90.00 %
x dB Bandwidth 4.220 MHz xdB -6.00 dB x dB Bandwidth 4.216 MHz xdB =6.00 dB
= rama] s Torama
s (SIOnI 1198 75 P M 20, T D i 21547 P b 28, X0
Frag: 5745000000 GHz Radio S0k Nene [ | Comer Fraq: 6785000000 GHx Fadia St Noow
ee TrigFrua Run Awgitisld: 003 e TrigFras Run Avgiiald: 1000
it Whmae 10 48 Radio Device: BTS 8 Gaincd Radis Davica: BTS
0 clidiv Ref 20.00 dBm Ref 20.00 dBm
g
[Center 5.745 GHr ‘Span 50 MHz Center 5.785 GHz ‘Span 50 MHz
#Res BW 200 kHz FVBW 620 kHz Sweep 1.2ms #Res BW 200 kHz SVBW 620 kHz Sweep 1.2ms
Occupied Bandwidth Total Power -0.98 dBm Occupied Bandwidth Total Power -1.18 dBm
17.236 MHz 17.229 MHz
Transmit Freq Emor 1.245 kHz OBW Power 96.00 % Transmit Freq Emmor 6,173 kHz OBW Power 96.00 %
x dB Bandwidth 4.197 MHz xdB -6.00 dB x dB Bandwidth 4.185 MHz x dB =600 dB
- — - e
i T 3249 My 79, 2004 BT Jh G- 10520 by 79, 204
[ Cosans Frag: 6745000000 GHz Radio St Heaw Cosaer Frag: 6785000000 GHz Radio St New
~+-  TrigFrea Run Avgitald: 10090 ~+-  TrigFres Run Avgiiald: 10190
W Gaiacl e HAzen 10 dB Radio Davice: BTS P Gl ow 10 4B Radio Davice: 8TS
10 dBidiv Rel 20.00 dBm 10 afidiv Ref 20.00 dBm
0g Log
!
|
i
f
|
i
{
Center 5.745 GHz Span 50 MHz Center 5.785 GHz Span 50 MHz
#Res BW 200 kHz SVEBW 620 kHz Sweep 1.2ms) #Res BW 200 kHz SVBW 620 kHz Sweep 1.2ms
Occupied Bandwidth Total Power -0.87 dBm Occupied Bandwidth Total Power -1.14 dBm
18.266 MHz 18.255 MHz
Transmit Freq Error 541.48 kHz OBW Power 96.00 % Transmit Freq Error 541.90 kHz OBW Power 96.00 %
x dB Bandwidth 4,216 MHz xdB -6.00 dB x dB Bandwidth 4.222 MHz xdB -6.00 dB
wo ara
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99 % Occupied Bandwidth

11ax-20(OFDMA) CDD, 52-tone RU

z e 2 n 22 ey 3, 204
Carter Fraq §.626000000 GHx Radis S2d: None
coe Trig: Frae Rm Avghald: 8310
" Gaintow Bctan: 90 4B Radis Gavice: BTS
Ref 20.00 dBm
o
|
iCenter 5.825 GHz Span 50 MHz
#Res BW 200 kHz FVBW 620 kHz Sweep 1.2ms
Occupied Bandwidth Total Power <0.71 dBm
18.208 MHz
Transmit Freq Emor -510.72 kHz OBW Power 99.00 %
% dB Bandwidth 4,218 MHz xdB -6.00 dB
T n B0 Fat ey 3, 724
Canter Fraq §.526000000 GHx Radis S2d: None
cae Trig: Frae Rm HAvghald: 3310
N GainLow #astar: 95 48 Fadis Device: BTS
Ref 20.00 dBm
]
1
Center 5.825 GHz Span 50 MHz
#Res BW 200 kHz FVBW 620 kHz Sweep 1.2ms
Occupied Bandwidth Total Power -0.93 dBm
17.217 MHz
Transmit Freq Emor 584 Hz OBW Power 99.00 %
x dB Bandwidth 4,175 MHz xdB -6.00 dB
20 m (e by 4, 4
Cartar Frog S.826000000 OHx Radis S2d: None
wae Trig:FreeRem Avgitold: 910
HFGam L #astar: 30 48 Fadla Davic: DTS
0 il Ref 20.00 dBm
Loy ’
|
i
|
1
|
|
i
L
I
Center 5825 GHz - ) ) N Span 50 MHz.
FRes BW 200 kHz SVEBW 620 kHz Sweep 1.2ms
Occupied Bandwidth Taotal Power -0.82 dBm
18.251 MHz
Transmit Freq Error 549.43 kHz OBW Power 99.00 %
x dB Bandwidth 4.225 MHz xdB -6.00 dB
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99 % Occupied Bandwidth

11ax-20(OFDMA) CDD, 106-tone RU

(1 T o 290 Py 9, 20 (1 o T . 54747 B a7,
] Canter Frag: 745000000 GHz Radio St Nomw [ ] Comtor Frag §.T45500000 GHz Radio Stk Hone
o TrigFresRum eglbield: 100 o TrigFres Ram Agiald: 1049
G Low J Radie Deviea: BTS A Gain L ew #Amen 10 4B Radie Devies: BTS
10 eBidiy Rel 20.00 dBm Ref 20.00 dBm
f
‘Center 5.74% GHz ‘Span 50 MHz Center 5.78% GHz ‘Span 50 MHz
#Res BW 200 kHz SVEBW 620 kHz Sweep 1.2ms #Res BW 200 kHz SVEW 620 kHz Sweep 1.2ms
Occupied Bandwidth Total Power =1.15 dBm Occupied Bandwidth Total Fower ~1.23 dBm
18.255 MHz 18.250 MHz
Transmit Freq Error -501.39 kHz OBW Power 99.00 % Transmit Freq Error -507.10 kHz OBW Power 99.00 %
x dB Bandwidth 17.85 MHz = dB -6.00 dB » dB Bandwidth 17.25 MHz x dB -6.00 dB
T i 74 Py 29, 2 T T o5-47.27 Py 3, 4
Canter Fraq 5745000000 GHr Radie Std: Nene Canter Fraq 5785000000 GHr Radie Std: Nene
- Heglbiald: 1010 s TrigFresRun Agibiald= 10010
I Gainl sw #Amen 13 4B Radie Device. 8BTS FIFGainl ew BAzen. 19 48 Radie Device. BTS
10 diidiv Ref 20,00 dBm 10 didiv Ref 20,00 dBm
Log Log
‘Center 5.74% GHz Span 50 MHz Center 5.78% GHz Span 50 MHz
#Res BW 200 kHz SVBW 620 kHz Sweep 1.2ms #Res BW 200 kHz SVEW 620 kHz Sweep 1.2ms
Occupled Bandwidth Total Fower -1.25 dBm Occupled Bandwidth Total Fower -1.55 dBm
18.214 MHz 18.263 MHz
Transmit Freq Error 530,60 kHz OBW Power 99.00 % Transmit Freq Error 549,20 kHz OBW Power 96.00 %
x dB Bandwidth 17.19 MHz *dB 6,00 dB x dB Bandwidth 17.24 MHz xdB -6.00 dB
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99 % Occupied Bandwidth

11ax-20(OFDMA) CDD, 106-tone RU
5825 MHz
RU Index 53

5108 MMy 39, 004
Radio Std: Mene

Canter Frag: & 626000000 GHz

e Trig:Fras Run RuglHald: 1099
UGy Low asten 90 4B Radio Device: BTS
10 dBlidiv Ref 20.00 dBm
Log
|

‘Center 5.825 GHz Span 50 MHz
#Res BW 200 kHz SVBW 620 kHz Sweep 1.2ms

Occupled Bandwidth Total Power -1.19 dBm

18.244 MHz
Transmit Freq Error -510.62 kHz OBW Power 99.00 %
x dB Bandwidth 17.26 MHz xdB -6.00 dB

e~

RU Index 54

HEE BT T oA P My 73, 004
Center Freq: § 625000000 GHz Radio $td: Mene

wee Trig: Fras Run HuglHald: 1590
A Gaiatow Biaver: 10 4B Radio Devica: BTS

10 diidiv Ref 20,00 dBm
Log
Center 5825 GHz Span 50 MHz
FRes BW 200 kHz SVEW 620 kHz Sweep 1.2 ms

Occupled Bandwidth Total Power -1.45 dBm

18.231 MHz
Transmit Freq Error 517.20 kHz OBW Power 99,00 %
x dB Bandwidth 17.20 MHz xdB -6.00 dB
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99 % Occupied Bandwidth

11ax-20(OFDMA) CDD, 242-tone RU

5745 MHz

5785 MHz

RU Index 61

RU Index 61

R 12 dbln 2, 6
Radio $td: Hisne

| Camtar Fraa: 4794000000 GHz

[T
Rasio St None

[ |  ConterFrac 6148000509 Giia
’ e Trig Fras Aun hvgald: 100 o Trig:Fraefum “Rugiseid: 100
| G o e 10 4B Radie Davies: BTS Gl #hmers 10 4B Radia Davica:BTS
Ref 20.00 dBm Ref 20,00 dBm

Center 5.745 GHz Span 50 MHz Center 5.785 GHz Span 50 MHz
#Res BW 200 kHz BVBW 620 kHz Sweep 1.2 ms| WRes BW 200 kHz AVBW 620 kHz Sweep 1.2 ms)

Occupled Bandwidth Total Power -1.77 dBm Occupled Bandwidth Total Power -2.13 dBm

19.054 MHz 19.059 MHz
Transmit Freq Eror 15,633 kHz OBW Power 99.00 % Transmit Freq Error 14,304 kHz OBW Power 99,00 %
x dB Bandwidth 19.15 MHz x dB -6.00 dB x dB Bandwidth 18.16 MHz xdB <6.00 dB

11ax-20(OFDMA) CDD, 242-tone RU

5825 MHz

RU Index 61

e
Radlo Std: Nane

| | ; Cc;-wl'-wsmen
e~ TrigFrasRun AvglHield> Ry
st WAmen: 10 48 adis Davies: BTS
Ref 20.00 dBm

Center 5.825 GHz Span 50 MHz
#Res BW 200 kHz WVBW 620 kHz Sweep 1.2 ms

Occupled Bandwidth Total Power -1.74 dBm

19.052 MHz
Transmit Freq Error 13.001 kHz OBW Power 99.00 %

* dB Bandwidth 18.15 MHz x dB 6,00 dB

UL Japan, Inc. Shonan EMC Lab.
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99 % Occupied Bandwidth

11n-40 CDD

11ac-40 CDD

5755 MHz

5755 MHz

e T 253 By 3, 204 I P m o 0 18 P by 3, 00
[ | Camer Frag; 8765000000 Gz Flagia S22 None [ | Comaar Frag: 8755000000 Gz Flasa Sca. None
L o AglHold: 10010 e~ Trig:Fres Run HegiHold: 1010
W Gaind v wame 10 4B s Devioe: 0TS A Gain L wAmee 10 4B Fadis Devica: 0TS
Ref 20.00 dBm 10 saide  Rel 20,00 dBm
Center 5.755 GHz Span 100 MHz Center 5.755 GHz ‘Span 100 MHz
#Res BW 300 kHz SVEBW 1.2 MHz Sweep 1.04 ms| #Res BW 300 kHz SVEBW 1.2 MHz Sweep 1.04 ms|
Occupied Bandwidth Total Power =211 dBm Occupied Bandwidth Total Power 1.96 dBm
36.592 MHz 36.588 MHz
Transmit Freq Error 11.498 kHz OBW Power 99.00 % Transmit Freq Error 50,048 kHz OBW Power 99.00 %
x dB Bandwidth 36.75 MHz xdB -6.00 dB » dB Bandwidth 36.69 MHz xdB -6.00 dB
= Tt waa Tar
o Py n 0 5 4, 04 e 5 % by # b4 95 Py 8, 00
[ | Corter Frag: §.708050000 GHz Flsdis 524 None [ | Cartur Frag: § 705000000 GHz Fadls S22 Nonw
e~ Trig:Fres Run AwgiHeld: 1010 e TrigFreeRun ocglHold: 110
| i L samen 10 48 3 Fadis Device OTS G L smen 10 48 3 Fadis Devic 0TS
10 Ref 20.00 dBm Ref 20.00 dBm
Log
Center 5.795 GHz Span 100 MHz [Center 5.795 GHz Span 100 MHz
WRes BW 3090 kHz BVEW 1.2 MHz Sweep 1.04 ms| WRes BW 390 kHz BVEW 1.2 MHz Sweep 1.04 ms|
Occupled Bandwidth Total Power -1.53 dBm Occupled Bandwidih Total Power -1.82 dBm
36.585 MHz 36.556 MHz
Transmit Freq Error 14.468 kHz OBW Power 8900 % Transmit Freq Error 34.444 kHz OBW Power 89.00 %
% dB Bandwidth 36.78 MHz xdB -6.00 dB % dB Bandwidth 36.70 MHz xdé -6.00 dB

UL Japan, Inc. Shonan EMC Lab.
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99 % Occupied Bandwidth

11ax-40(OFDM) CDD
5755 MHz

M —
Canter Freq: 5.755000000 G/ Radie Std: Nene

I e Trig .::lgmom 00
U Gabacl ow #haten 0 4B Radic Davice: BTS
\oamae  Ref 2000 dBm
°a
Center 5.755 GHz ) ) ) ) ) ) Span 100 MHz
#Res BW 390 kHz SVEW 1.2 MHz Sweep 1.04 ms
Occupled Bandwidth Total Power -1.00 dBm
38.061 MHz
Transmit Freq Error 22,676 kHz OBW Power 99.00 %
x dB Bandwidth 38.35 MHz x dB 6,00 dB

5795 MHz

B . . 04 47 43 Rl Mpe 28, 2000
1 Canter Freq: 5.756000000 GHz Radio Std: Nene
- ~+- Trig:Free Run AvgiHald> 1010

Radis Deviea: BTS

Mg

IF Gk L ow Arter: 90 48
10 o Ref 20.00 dBm
-oa
|
|
|
Center 5.795 GHz Span 100 MHz
tes BW 390 kHz EVEW 1.2 MHz Sweep 1.04 ms
Occupled Bandwidth Total Power -0.72 dBm
38.058 MHz
Transmit Freq Error 20.982 kHz OBW Power 99.00 %
x dB Bandwidth 38.35 MHz xdB -6.00 dB

UL Japan, Inc. Shonan EMC Lab.
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99 % Occupied Bandwidth

11ax-40(OFDMA) CDD, 26-tone RU

5755 MHz

5795 MHz

RU Index 0

RU Index 0

00 1y,

20 e T 13051 a3, 200
{ —| ConterFreq: Radio $t& None. ] Contar Fraq: 4 79000000 GHa Radia 3; Nm‘q-!
o Trig:Frea Run Aorgittald: 10100 wau TrigFree Run Avgitiald: 1010
" Gaiacd o AAzen 10 dB Radio Davice: BTS Gl HAgen 10 4B Radio Davice: BTS
10 cBidiv Ref 20.00 dBm 10 cBidiv Ref 20.00 dBm
Log r Log
1
T
|
|
[
|
|
[Center 5.755 GHz Span 100 MHz Center 5.795 GHz Span 100 MHz
#Res BW 390 kHz SVEW 1.2 MHz Sweep 1.04 ms, #Res BW 390 kHz SVEW 1.2 MHz Sweep 1.04 ms
Occupied Bandwidth Total Power -0.47 dBm Occupied Bandwidth Total Power -0.34 dBm
37.881 MHz 37.886 MHz
Transmit Freq Emmor -T33.69 kHz OBW Power 90.00 % Transmit Freq Emmor -T16.59 kHz OBW Power 90.00 %
x dB Bandwidth 2.319 MHz xdB =600 dB x dB Bandwidth 2.319 MHz xdB =600 dB
o — g —
0 - s : (SIOnI 3050107 A Mo 28, 0 D = i 13:13534 4 b 28, X4
[ ] Frag: 5758000000 GHz Radio 5ok Nene [ | Comter Fraq: 6705000000 GHx Fadia S Noow
ee TrigFrua Run Awgitisld: 003 e TrigFras Run Avgiiald: 1000
it Whmae 10 48 Radio Device: BTS 8 G e WAz 10 4B Radis Davica: BTS
0 clidiv Ref 20.00 dBm Ref 20.00 dBm
g
[Center 5.755 GHz Span 100 MHz Center 5.795 GHz Span 100 MHz
#Res BW 390 kHz FVBW 1.2 MHz Sweep 1.04 ms| #Res BW 390 kHz SVBW 1.2 MHz Sweep 1.04 ms
Occupied Bandwidth Total Power -0.78 dBm Occupied Bandwidth Total Power 0.43 dBm
36.483 MHz 36.473 MHz
Transmit Freq Emor 185 Hz OBW Power 96.00 % Transmit Freq Emmor -8.389 kHz OBW Power 96.00 %
x dB Bandwidth 2.281 MHz xdB -6.00 dB x dB Bandwidth 2.317 MHz x dB =600 dB
- — - e
i T 230237 b by 39, 2024 BT Jh 83:17: 7 M by 39, 204
[ Cosanr Frag: 6768000000 GHz Radio 514 e Cosaer Frag: 6795000000 GHz Radi
~+-  TrigFrea Run Avgitald: 10090 ~+-  TrigFres Run Avgiiald: 10190
W Gaiacl e HAzen 10 dB Radio Davice: BTS P Gl ow AAzen 10 dB Radio Davice: 8TS
10 dBidiv Rel 20.00 dBm 10 afidiv Ref 20.00 dBm
0g Log
[Center 5.755 GHz Span 100 MHz Center 5.795 GHz Span 100 MHz
#Res BW 390 kHz SVEW 1.2 MHz Sweep 1.04 ms| #Res BW 390 kHz SVEW 1.2 MHz Sweep 1.04 ms.
Occupied Bandwidth Total Power -0.68 dBm Occupied Bandwidth Total Power -0.58 dBm
38.254 MHz 38.300 MHz
Transmit Freq Error 900.08 kHz OBW Power 96.00 % Transmit Freq Error 862.74 kHz OBW Power 96.00 %
x dB Bandwidth 2.286 MHz x dB -6.00 dB x dB Bandwidth 2.326 MHz x dB -6.00 dB
s Feramus) = erama)
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99 % Occupied Bandwidth

11ax-40(OFDMA) CDD, 52-tone RU

5755 MHz

5795 MHz

RU Index 37

RU Index 37

83000 b, 004

20 m 32118 4y 2%, 004 e T
( ] ConterFreq: Radia $w):m“’a ] Contar Fraq: 4 79000000 GHa Radia $t& Nene.
o Trig-FreePun Aogiald: 10090 ~o= TrigFree Run Avgiiald: 10008
" Gaiacd o AAzen 10 dB Radio Davice: BTS Gl HAgen 10 4B Radio Davice: BTS
Ref 20.00 dBm 10 aBidiv Ref 20.00 dBm
T Log
i
1
Center 5.755 GHz Span 100 MHz| [Center 5.705 GHz Span 100 MHz|
#Res BW 390 kHz SVEW 1.2 MHz Sweep 1.04 ms| #Res BW 390 kHz SVEW 1.2 MHz Sweep 1.04 ms
Oeccupied Bandwidth Total Power =0.12 dBmi Occupied Bandwidth Total Power 0.16 dBm
37.550 MHz 37.548 MHz
Transmit Freq Emor -618.95 kHz OBW Power 89.00 % Transmit Freq Emor -658.36 kHz OBW Power 90.00 %
x dB Bandwidth 4.352 MHz xdB -6.00 dB x dB Bandwidth 4.347 MHz xdB =6.00 dB
= rama] s Torama
oy o - T T 503707 8 a2, S04 o thed. it T 12:4052 ah by 28, X4
[ | Camter Freq: 5785000000 GHa Fadio Std Nene [ | Comter Freq: 5735000000 GHa Fadia Std- Nene
~e Trig:Fraefun Avgiald: 0 r wo TrigFraeRun AvgPiald 1090
[ e #Amen: 10 4B Radie Davies: BTS O Gt L el Radio Daviea: BTS
10 cllddiv Rel 20.00 dBm 10 ol Ref 20.00 dBm
0g Log
\Center 5.755 GHz Span 100 MHz (Center 5.795 GHz Epan 100 MHz|
#Res BW 390 kHz FVBW 1.2 MHz Sweep 1.04 ms| #Res BW 390 kHz FVBW 1.2 MHz Sweep 1.04 ms
Oeccupied Bandwidth Total Power -0.15 dBm Occupied Bandwidth Total Power 0.08 dBm
36.336 MHz 36.305 MHz
Transmit Freq Error -25.247 kHz OBW Power 99.00 % Transmit Freq Error -25.467 kHz OBW Power 99.00 %
x dB Bandwidth 4.347 MHz xdB -6.00 dB x dB Bandwidth 4.371 MHz xdB -6.00 dB
s — s —
hPiT JbT £1:30:% 4 by 38, 2004 s T he BT T £1:47:41 4M by 38, 2004
| Cosaer Frag: 5765000000 GHx Radia St Neme [ | Comaer Frag: 6705000000 GHz Radia St Neaw
e Trig:Fras Run Awgisld: 1000 e TrigFraa Bun Avgiisid: 1000
o Gl o #Azen 10 dB Radio Davics: BTS 9 Gl e #Amen 10 dB Radio Davics: BTS
-:;::'-:u.. Ref 20.00 dBrm 'i‘i:'\:l.. Ref 20,00 dBm
T
1
Center 5.755 GHz Span 100 MHz {Center 5.795 GHz Span 100 MHz
#Res BW 390 kHz SVEW 1.2 MHz Sweep 1.04 ms #Res BW 390 kHz SVEW 1.2 MHz Swedp 1.04 me
Occupied Bandwidth Total Power =0.19 dBm Occupied Bandwidth Total Power 0.10 dBm
37.653 MHz 37.723 MHz
Transmit Freq Error B84.17 kHz OBW Power 99.00 % Transmit Freq Error BB2.76 kHz OBW Power 99.00 %
x dB Bandwidth 4.307 MHz xdB -6.00 dB = dB Bandwidth 4,456 MHz xdB -6.00 dB
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99 % Occupied Bandwidth

11ax-40(OFDMA) CDD, 106-tone RU

5755 MHz

5795 MHz

RU Index 53

RU Index 53

27 i %, S

1220014y 1, 0104

Gantarfrag: 8706000000 GHz

20 e TS
{ —| ConterFreq: Radio $t& Nene. ] Radia St& None.
o =ws TrigFroeRun Aogiald: 10090 ~o= TrigFree Run Avgiiald: 10008
" Gaiacd o AAzen 10 dB Radio Davice: BTS Gl HAgen 10 4B Radio Davice: BTS
10 cBidiv Ref 20.00 dBm 10 cBidiv Ref 20.00 dBm
Log Log
- 1
| I
Center 5.755 GHz Span 100 MHz| [Center 5.705 GHz Span 100 MHz|
#Res BW 390 kHz SVEW 1.2 MHz Sweep 1.04 ms| #Res BW 390 kHz SVEW 1.2 MHz Sweep 1.04 ms
Oeccupied Bandwidth Total Power =0.13 dBm Occupied Bandwidth Total Power 0.18 dBm
37.372 MHz 37.332 MHz
Transmit Freq Emor -400.68 kHz OBW Power 89.00 % Transmit Freq Emor -510.80 kHz OBW Power 90.00 %
x dB Bandwidth B.443 MHz xdB -6.00 dB x dB Bandwidth B.428 MHz xdB =6.00 dB
= rama] s Torama
i s T 523070 404 M 20, T D 7t 12135 P 78, 24
] Frag: 5758000000 GHz Radio 5ok Nene [ | Comter Fraq: 6705000000 GHx Fadia Sl Noow
ee TrigFrua Run Awgitisld: 003 e TrigFras Run Avgiiald: 1000
it Whmae 10 48 Radio Device: BTS 8 G e WAz 10 4B Radis Davica: BTS
10 cibid Ref 20.00 dBm Ref 20.00 dBm
og
[Center 5.755 GHz Span 100 MHz Center 5.795 GHz Span 100 MHz
#Res BW 390 kHz FVBW 1.2 MHz Sweep 1.04 ms| #Res BW 390 kHz SVBW 1.2 MHz Sweep 1.04 ms
Occupied Bandwidth Total Power 0.12 dBm Occupied Bandwidth Total Power 0.12 dBm
36.397 MHz 36.379 MHz
Transmit Freq Emor 18.911 kHz OBW Power 96.00 % Transmit Freq Emmor -21.268 kHz OBW Power 96.00 %
x dB Bandwidth B.406 MHz xdB -6.00 dB x dB Bandwidth B.430 MHz x dB =600 dB
usg — s —
i T 132002 P My 29, 7004 BT Jh 133638 PM by 29, 704
[ Cosanr Frag: 6768000000 GHz Radio St Heaw Cosaer Frag: 6795000000 GHz Radio St Neaw
~+-  TrigFrea Run Avgitald: 10090 ~+-  TrigFres Run Avgiiald: 10190
W Gaiacl e HAzen 10 dB Radio Davice: BTS P Gl ow AAzen 10 dB Radio Davice: 8TS
10 dBidiv Rel 20.00 dBm 10 afidiv Ref 20.00 dBm
0g Log
!
|
1
i
i
{
Center 5.755 GHz Span 100 MHz Center 5.705 GHz Span 100 MHz
#Res BW 390 kHz SVEBW 1.2 MHz Sweep 1.04 ms, #Res BW 390 kHz SVEBW 1.2 MHz Sweep 1.04 ms
Occupied Bandwidth Total Power =0.11 dBm Occupied Bandwidth Total Power -0.29 dBm
37.442 MHz 37.482 MHz
Transmit Freq Error 571.05 kHz OBW Power 96.00 % Transmit Freq Error 550.08 kHz OBW Power 96.00 %
x dB Bandwidth 8.456 MHz xdB -6.00 dB x dB Bandwidth 8.431 MHz xdB -6.00 dB
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99 % Occupied Bandwidth

11ax-40(OFDMA) CDD, 242-tone RU

5755 MHz

5795 MHz

RU Index 61

RU Index 61

137000 P My 38, 05

- NPT T m 37708 P 79, 204 i S AT T
[ ] Castur Frag: 8785000000 GH Fadio Sta: Nenw [ ] Camner Fraq: & 198000000 GHz Fadie St Nene
- TrigFreeRum o= TrigFres Ram Awgiblald: 1010
FGainL e 3 Fadio Daviea: BTS W GainLow A 10 4B Radie Devies: BTS
10 eBidiy Ref 20.00 dBm Ref 20.00 dBm
‘Center 5.75% GHz Span 100 MHz Center 5.705 GHz Span 100 MHz
#Res BW 300 kHz SVEW 1.2 MHz Sweep 1.04 ms #Res BW 300 kHz SVEW 1.2 MHz Sweep 1.04 ms
Occupied Bandwidth Total Power -1.01 dBm Occupied Bandwidth Total Fower 0.65 dBm
37.416 MHz 37.383 MHz
Transmit Freq Error -308.45 kHz OBW Power 99.00 % Transmit Freq Error ~414.53 kHz OBW Power 99.00 %
x dB Bandwidth 32.48 MHz = dB -6.00 dB » dB Bandwidth 30.53 MHz x dB -6.00 dB
T T 137270 Py 3, T4 N BT i $3-4ac Py 3, T
Costur Frag: £755000000 GH2 Fadie St Neme Coster Frag: 5796000000 GH2 Fadie Std: Nene
- Avglbtald: 1090 o= TrigFres Ram Aglblald: 10190
Gl o a1 98 Fadie Dyview: 875 Gl oW e 1 48 Fadie Dyvien 875
10 diidiv Ref 20,00 dBm 10 didiv Ref 20,00 dBm
Log Log
‘Center 5.75% GHz Span 100 MHz Center 5.70% GHz Span 100 MHz
FRes BW 300 kHz SVEBW 1.2 MHz Sweep 1.04 ms #Res BW 300 kHz SVEW 1.2 MHz Sweep 1.04 ms
Occupled Bandwidth Total Power -0.49 dBm Occupled Bandwidth Total Fower -0.77 dBm
37.482 MHz 37.472 MHz
Transmit Freq Error 411.41 kHz OBW Power 99.00 % Transmit Freq Error 395,62 kHz OBW Power 96.00 %
x dB Bandwidth 36,83 MHz *dB 6,00 dB x dB Bandwidth 36.87 MHz xdB -6.00 dB
11ax-40(OFDMA) CDD, 484-tone RU
TTITET 12042 Py 29, 2034 TR 2750 Py 38, 2024
[ ] Castur Fraq 5755000000 GHz Radie St Hene Caster Frag §795000000 GHx Radio Std: Nene
sa- TrigFree Rom Avgliiald: 1019 wa- TrigFrea Run Avgiiald: 10190
Gl WA 10 48 Fadio Davice: 0TS sl A 10 48 Fadie Davice: 0TS
10 emsdiv Ref 20.00 dBm 10 v Ref 20.00 dBm
|
[
|
Center 5.755 GHz ) Span 100 MHz Center 5.795GHz Span 100 MHz
#Res BW 390 kHz SVEW 1.2 MHz Sweep 1.04 ms #Res BW 390 kHz SVBW 1.2 MHz Sweep 1.04 ms
Occupled Bandwidth Total Power -1.10 dBm Occupled Bandwidth Total Fower -1.03 dBm
38.000 MHz 37.989 MHz
Transmit Freq Error 51.655 kHz OBW Power 99.00 % Transmit Freq Error 37.973 kHz OBW Power 99.00 %
x dB Bandwidth 38.35 MHz x dB -6.00 dB x dB Bandwidth 38.32 MHz x dB -6.00 dB

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400




Test Report No. 15263628S-C-R2
Page 40 of 282

99 % Occupied Bandwidth

11ac-80 CDD

11ax-80(OFDM) CDD

5775 MHz

5775 MHz

n a m 5 P 3, 7
| | Contur Fraq: 8778000000 GHz FRadeo Sz None

/ e TrigFres Run HwgiHeld: 1010

| W GainL o #Acwc 10 4B

Fame Devios: DTS

D 45745 by 8, 0
Contar Fraq: 8778000000 GHz Rasi St None

e TrigFrea Run AvgiHald: 101D
P GainLow SAZ 10 48

Fas Deviow: 0TS

Ref 20.00 dBm

Ref 20.00 dBm

cenl'er 5.:!'1-'3 .GHZ. HE

Center 5.775 GHz

#Res BW 820 kHz SVEW 2.7 MHz Sweep 1.04 ms #Res BW 820 kHz SVEBW 2.7 MHz Sweep 1.04 ms,
Occupled Bandwidth Total Powar -2.20 dBm Occupled Bandwidth Total Power -0.53 dBm
76.367 MHz 77.711 MHz
Transmit Freq Error 6.220 kHz OBW Power 99.00 % Transmit Freq Error 13.261 kHz OBW Power 99.00 %
x dB Bandwidth 76.68 MHz xdB -6.00 dB x dB Bandwidth 78,39 MHz x dB -6.00 dB

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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99 % Occupied Bandwidth

11ax-80(OFDMA) CDD, 26-tone RU

11ax-80(OFDMA) CDD, 52-tone RU

5775 MHz

5775 MHz

RU Index 0

RU Index 37

303257 by 3, 2104

[ C =03 ST #i
| Connns Frag: 5778060000 OHx Fiadia 518 Nene

303643 b iy 3,
Fiadis 518 Hona

1 05 Ty
| Casnat Frag: B TTE000000 GHz

e- TrigFeas Aun AwglHold: 10010
a8 Raés Davies BTS

o Trig-Fras Flun BgiHele: 1ario
i Gk L SAmen 10 d Rades Daviea BTS I Gk L
Ref 20.00 dBm 10 Ref 20.00 4Bm
Log
|
1
Center 5.77%5 GHz ‘Span 200 MHz| Center 5.77%5 GHz ‘Span 200 MHz|
#Res BW 220 kHz SVEW 2.7 MHz Sweep 1.04 ms| #Res BW 220 kHz SVEW 2.7 MHz Sweep 1.04 ms|
Occupled Bandwidth Total Power 0.95 dBm Occupled Bandwidth Total Power 0.98 dBm
78.372 MHz 77.836 MHz
Transmit Freq Error -1.7596 MHz OBW Power 99.00 % Transmit Freq Error -1.5206 MHz OBW Power 99.00 %
* dB Bandwidth 2.567 MHz *x dB -6.00 dB * dB Bandwidth 4.438 MHz x dB -6.00 dB

303036,y 39, 24

ﬁ’ui s ] .I T s 3079200 e 3, 12
Canar Fraq: 5175000000 GHx Fladis St None
Frea Fun

H;
AvgiHala: 1010

[ = = | Covmsi Frag; 6776030008 GHz Fladia Sea: None [ |
< TrigFrws Run AwgiHele: 1010 e Trigl
M GainL v Hcraes 10 4B Radis Bavice 0TS . Eacta 10 4B Radia Davice: 0TS
10 cflidiv Ref 20,00 dBm 10 altidiv Ref 20,00 dBm
Log T Log!
Center 5775 GHz Span 200 MHz (Center 5775 GHz Span
#Res BW 820 kHz SVEW 2.7 MHz Sweep 1.04 ms| #Res BW 220 kHz SVEW 2.7 MHz Sweep 1.04 ms|
Occupled Bandwidth Total Power 0.81 dBm Occupled Bandwidth Total Power 1.01 dBm
75.008 MHz 74.980 MHz
Transmit Freq Error -66.392 kHz OBW Power 99.00 % Transmit Freq Error -64.628 kHz OBW Power 99.00 %
3.224 MHz xdB -6.00 dB x dB Bandwidth 4.448 MHz xdB -6.00 dB

* dB Bandwidth

wss Eana

Erana

RU Index 36

RU Index 52

300007 40 My 3, 004

Conter Frag: 8778000000 Gz

302005 4 My 3, 074
Fadhs St None

"Coener Fraq: 6776000000 GHz Fladia Sed: None
o Trig-Free Run AvgiHold 1M o Trig-Free Run AwgiHold 1r10
A Gaincl e taer 10 4B Radis Guvice: BTS A GainLy #aer 10 4B Radis Guvice: BTS

10 Ref 2000 dBm 10 Ref 2000 dBm
Log Log
Center 5,775 GH Span 200 MHz Center 5775 GHz Span
#Res BW 220 kHz SVEW 2.7 MHz Sweep 1.04 ms| #Res BW 220 kHz SVEW 2.7 MHz Sweep 1.04 ms

Occupled Bandwidth Total Power 0.39 dBm Occupled Bandwidth Total Power 0.30 dBm

79.065 MHz 78.085 MHz
Transmit Freq Error 18567 MHz OBW Power 99.00 % Transmit Freq Error 1.3683 MHz OBW Power 99.00 %
x dB Bandwidth 2.585 MHz xdB -6.00 dB x dB Bandwidth 4.605 MHz xdB -6.00 dB

wss

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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99 % Occupied Bandwidth

11ax-80(OFDMA) CDD, 106-tone RU

11ax-80(OFDMA) CDD, 242-tone RU

5775 MHz

5775 MHz

RU Index 53

RU Index 61

Casnat Frag: B TTE000000 GHz

I a0 vy 38, 704
Fiads 518 Hena

[ anes p0 T 30 e st 7, 04 [
| Camnur Frag: § 77806000 GHz Fiadia Sea: None I
s Trig:Fras Run BgiHele: 1ario —s- Trig:Frae Aun AvgiHole: taro
U Gk L #horee 10 dI Radss Daviea BTS HIF Gl L a8 Raés Davies BTS
Ref 20.00 dBm 10 Ref 20.00 4Bm
Log
! {

Center 5.77%5 GHz ‘Span 200 MHz| Center 5.77%5 GHz ‘Span 200 MHz|
#Res BW 220 kHz SVEW 2.7 MHz Sweep 1.04 ms| #Res BW 220 kHz SVEW 2.7 MHz Sweep 1.04 ms|

Occupled Bandwidth Total Power 0.67 dBm Occupled Bandwidth Total Power 0.85 dBm

77.247 MHz 76.996 MHz
Transmit Freq Error -1.1899 MHz OBW Power 99.00 % Transmit Freq Error -1.0522 MHz OBW Power 99.00 %
* dB Bandwidth 8.680 MHz *x dB -6.00 dB * dB Bandwidth 18.35 MHz x dB -6.00 dB

EETT I E¥

ﬁ’ui e 9 T _..
Canar Fraq: 5175000000 GHx
Frea Fun

H;
AvgiHala: 1010

64527 44 by 33, 704
Fladis St None

[ = | Covmsi Frag; 6776030008 GHz Fladio Sed None [ |
< TrigFrws Run AwgiHele: 1010 e Trigl
M GainL v Hcraes 10 4B Radis Bavice 0TS . Eacta 10 4B Radia Davice: 0TS
10 cflidiv Ref 20,00 dBm 10 altidiv Ref 20,00 dBm
Log Log!
Center 5775 GHz Span 200 MHz (Center 5775 GHz Span
#Res BW 820 kHz SVEW 2.7 MHz Sweep 1.04 ms| #Res BW 220 kHz SVEW 2.7 MHz Sweep 1.04 ms|
Occupled Bandwidth Total Power 0.56 dBm Occupled Bandwidth Total Power 0.72 dBm
75.124 MHz 75.099 MHz
Transmit Freq Error 5,184 kHz OBW Power 99.00 % Transmit Freq Error =65.967 kHz OBW Power 99.00 %
x dB Bandwidth 8.742 MHz xdB -6.00 dB x dB Bandwidth 19.27 MHz xdB -6.00 dB

wss

s

Erana

RU Index 60

RU Index 64

Contar Frag: 8175000000 GH

063047 A by 39, 7054
: Fiadhs St None

Trig: Fras Run

Conter Frag: 8778000000 Gz

AvglHald: 1010

6437 4 by 39, 004
Fiadhs St None

o Trig-Free Run AvgiHold 1M .
A Gaincl e taer 10 4B Radis Guvice: BTS A GainLy #aer 10 4B Radis Guvice: BTS

10 Ref 2000 dBm 10 Ref 2000 dBm
Log Log
Center 5,775 GH Span 200 MHz Center 5775 GHz Span
#Res BW 220 kHz SVEW 2.7 MHz Sweep 1.04 ms| #Res BW 220 kHz SVEW 2.7 MHz Sweep 1.04 ms

Occupled Bandwidth Total Power 0,06 dBm Occupled Bandwidth Tetal Power 0.21 dBm

77.248 MHz 77.069 MHz
Transmit Freq Error 965.72 kHz OBW Power 99.00 % Transmit Freq Error B62.80 kHz OBW Power 99.00 %
x dB Bandwidth 8.832 MHz xdB -6.00 dB x dB Bandwidth 16.38 MHz xdB -6.00 dB

wss

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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99 % Occupied Bandwidth

11ax-80(OFDMA) CDD, 484-tone RU
5775 MHz
RU Index 65

Cantar Freq: 6776000000 GH: Fadia Std:

wo Trig: Free Run AvgiHeld> 1010
Gt o WAttan: 10 48 Radio Device: BTS
o Ref 20.00 dBm
o0

Center 5775 GHz Span 200 MHz
#Res BW 820 kHz #VBW 2.7 MHz Sweep 1.04 ms

Occupied Bandwidth Total Power 0.19 dBm

76.566 MHz
Transmit Freq Enror =790.61 kHz OBW Power 90.00 %
« dB Bandwidth 74.38 MHz =dB -6.00 dB

RU Index 66

70510 A0 iy 29, T4

..cl;.mlrff“ S’Twm‘l. R“la‘mlm
e Trig: Fros Run AuglHeid: 1011
F Gaind ow Bhman: 90 48 Radio Devica: BTS
""" Ref 20.00 dBm
Center 5.775 GHz ) - N Span 200 MHz
#Res BW 820 kHz #VEW L7 MHz Sweep 1.04 ms
Occupied Bandwidth Total Power -0.29 dBm
76.898 MHz
Transmit Freq Error B98.62 kHz OBW Power 90,00 %
x dB Bandwidth T6.87 MHz xdB -6.00 dB

11ax-80(OFDMA) CDD, 996-tone RU

mcTar e : e v, 04
Cantar Freq 575000000 GH: Radio Std: Hane
was Trig: Free Run Avgitiald: 1019
i o Radio Device: BTS
10 dRtidiv Ref 20.00 dBm
Lea
i
Center 5.775 GHz Span 200 MHz,
#Res BW 820 kHz EVEW 2.7 MHz Sweep 1.04 ms
Occupled Bandwidth Total Power -1.05 dBm
77.649 MHz
Transmit Freq Error 2.724 kHz OBW Power 20.00 %
x dB Bandwidth 78.34 MHz = dB -6.00 dB

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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6 dB Bandwidth

Test place Shonan EMC Lab. No.5 Shielded Room
Date May 22, 2024 May 23, 2024
Temperature / Humidity 26 deg. C /41 % RH 26 deg. C/32 % RH
Engineer Takayuki Kobayashi Takayuki Kobayashi
Mode Tx
11a
Tested 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ]
5745 16.527 >0.500
5785 16.496 >0.500
5825 16.509 >0.500
11n-20 CDD
Tested 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ [MHZ]
5745 17.760 >0.500
5785 17.783 >0.500
5825 17.773 >0.500
11ac-20 CDD
Tested 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ [MHZ]
5745 17.762 >0.500
5785 17.745 >0.500
5825 17.764 >0.500
11ax-20(OFDM) CDD
Tested 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ]
5745 19.145 >0.500
5785 19.151 >0.500
5825 19.163 >0.500

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400

UL Japan, Inc. Shonan EMC Lab.
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Test place
Date

Temperature / Humidity

Engineer
Mode

6 dB Bandwidth

Shonan EMC Lab. No.5 Shielded Room
May 23, 2024

26 deg.C/32%RH
Takayuki Kobayashi

Tx
11ax-20(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth

[MHZ] [MHZ] [MHZ]
5745 0 2.052 >0.500
4 2612 >0.500
8 2.070 >0.500
5785 0 2.056 >0.500
26-tone RU 4 2.609 >0.500
8 2.045 >0.500
5825 0 2.056 >0.500
4 2.623 >0.500
8 2.066 >0.500

11ax-20(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth

[MHZ] [MHZ] [MHZ]
5745 37 4.105 >0.500
38 4.041 >0.500
40 4.052 >0.500
5785 37 4.078 >0.500
52-tone RU 38 4.119 >0.500
40 4.068 >0.500
5825 37 4.087 >0.500
38 4117 >0.500
40 4.071 >0.500

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400

UL Japan, Inc. Shonan EMC Lab.
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Test place
Date

Temperature / Humidity

Engineer
Mode

6 dB Bandwidth

Shonan EMC Lab. No.5 Shielded Room

May 23, 2024

26 deg.C/32%RH
Takayuki Kobayashi
Tx

11ax-20(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth
[MHZ [MHZ] [MHZ
5745 53 8.342 >0.500
54 8.383 >0.500
5785 53 8.367 >0.500
106-tone RU
54 8.341 >0.500
5825 53 8.395 >0.500
54 8.297 >0.500
11ax-20(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ]
5745 61 19.139 >0.500
242-tone RU 5785 61 19.077 >0.500
5825 61 19.116 >0.500

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400

UL Japan, Inc. Shonan EMC Lab.
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Test place
Date

Temperature / Humidity

Engineer
Mode

6 dB Bandwidth

Shonan EMC Lab. No.5 Shielded Room
May 23, 2024

26 deg.C/32%RH

Takayuki Kobayashi

Tx
11n-40 CDD
Tested 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ [MHZ]
5755 36.595 >0.500
5795 36.592 >0.500
11ac-40 CDD
Tested 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ]
5755 36.593 >0.500
5795 36.547 >0.500
11ax-40(OFDM) CDD
Tested 6dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ]
5755 38.313 >0.500
5795 38.371 >0.500

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400

UL Japan, Inc. Shonan EMC Lab.
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Test place
Date

Temperature / Humidity

Engineer
Mode

6 dB Bandwidth

Shonan EMC Lab. No.5 Shielded Room
May 24, 2024

26deg.C/42 % RH
Takayuki Kobayashi

Tx
11ax-40(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth
[MHZ [MHZ] [MHZ
5755 0 2.069 >0.500
8 2.084 >0.500
17 2.065 >0.500
26-tone RU
5795 0 2.076 >0.500
8 2.085 >0.500
17 2.071 >0.500
11ax-40(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth
[MHZ [MHZ] [MHZ
5755 37 4.094 >0.500
40 4.057 >0.500
44 4.092 >0.500
52-tone RU
5795 37 4.085 >0.500
40 4.065 >0.500
44 4.085 >0.500
11ax-40(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth
[MHZ [MHZ] [MHZ
5755 53 8.321 >0.500
54 8.458 >0.500
56 8.292 > 0.500
106-tone RU
5795 53 8.283 >0.500
54 8.285 >0.500
56 8.277 >0.500

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400

UL Japan, Inc. Shonan EMC Lab.
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6 dB Bandwidth

Test place Shonan EMC Lab. No.5 Shielded Room
Date May 24, 2024
Temperature / Humidity 26 deg. C /42 % RH
Engineer Takayuki Kobayashi
Mode Tx
11ax-40(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ
5755 61 18.857 >0.500
62 18.885 >0.500
242-tone RU
5795 61 18.903 >0.500
62 18.891 >0.500
11ax-40(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ]
5755 65 38.243 >0.500
484-tone RU
5795 65 38.235 >0.500

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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Test place
Date

Temperature / Humidity

Engineer
Mode

6 dB Bandwidth

Shonan EMC Lab. No.5 Shielded Room

May 23, 2024
26 deg.C/32%RH
Takayuki Kobayashi

May 28, 2024
26 deg.C/48 % RH
Shiro Kobayashi

Tx
11ac-80 CDD
Tested 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ]
5775 76.621 >0.500
11ax-80(OFDM) CDD
Tested 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ]
5775 78.383 >0.500
11ax-80(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ]
5775 0 2.045 >0.500
26-tone RU 18 2.641 >0.500
36 2.077 >0.500
11ax-80(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ]
5775 37 4.100 >0.500
52-tone RU 44 4.120 >0.500
52 4.129 >0.500
11ax-80(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ]
5775 53 8.311 >0.500
106-tone RU 56 8.304 >0.500
60 8.310 >0.500

UL Japan, Inc. Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400
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Test place
Date

Temperature / Humidity

Engineer
Mode

6 dB Bandwidth

Shonan EMC Lab. No.5 Shielded Room

May 28, 2024
26 deg.C/48 % RH
Shiro Kobayashi

Tx
11ax-80(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ]
5775 61 18.94 >0.500
242-tone RU 62 18.96 >0.500
64 18.90 >0.500
11ax-80(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ
5775 65 37.88 >0.500
484-tone RU
66 37.85 >0.500
11ax-80(OFDMA) CDD
RU Type Tested RU Index 6 dB Limit
Frequency Bandwidth
[MHZ] [MHZ] [MHZ]
996-tone RU 5775 67 78.27 >0.500

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 Japan / +81-463-50-6400

UL Japan, Inc. Shonan EMC Lab.



Test Report No. 15263628S-C-R2
Page 52 of 282

6 dB Bandwidth

11a 11n-20 CDD
5745 MHz 5745 MHz
2 Agilent R T = Agilent R T
Ref @ dBm *Atten 18 dB Ref 8 dBm *HAteen 18 dE
WPk wPeak
Log Log
Lg ./ | LR s Lg / _’ [ WOCNW ST B
21 X |
- |
= == —— e e o e ———
- "y
-~ T
e N e e
Lafv e ' P Lafv e bt
ML 52 ML 52
Center 5,745 08 GHz Span 58 MHz Canter 5,745 28 GHz Span 58 MHz
*Res BH 180 kHz SUEN 380 kHz Sweep 4.8 ms (1201 prs) *Res BH 108 kHz oUBN 388 kHz Sweep 4.8 ms (1281 prs)
Occupied Bandwidth Oce BW % Pwr  99.00 1 Occupied Bandwidth Oce BH X PWr 9900 7
16.4325 MHz %l 008 17.6698 MHz xdh oM
Transmit Freq Error 16350 kHz Transmit Freq Error 4,435 kHz
% dB Bandwidth 16.527 MHz % dB Bandwidth 17.768 MHz
5785 MHz 5785 MHz
% Agilent R T o Agilent R T
Ref 8 dBm fitten 10 dB Ref @ dBm fitten 10 dB
"Peak "Peak
Log Log
10 . — y 18 row prowr ;
8/ W P -A;“p? P B/ 4 [N ST M ey -
/ \ / |
f \‘t J‘a: .‘\..
L H‘*'q. P |
o '*\ pad ™
e et s
LgRv et Loy frametint®] e,
ML 52 ML $2]
Center 5.785 09 GHz Span 58 MHz Center 5.785 88 GHz Span 58 MHz
*Res BH 108 kHz *UBH 380 kHz Sweep 4.8 ms (1201 prs) *Res EH 100 kHz *UBH 308 kHz Sweep 4.8 ms (1201 prs)
Occupied Bandwidth Oce BH X Pwr 9900 1 Occupied Bandwidth Oce BW X PWr 9900 1
16.4117 MHz x d8  -6.00 48 17.6759 MHz x d8  -6.00 48
Transmit Freq Error 11370 kHz Transmit Freq Error 11859 kHz
% dB Bandwidth 16.496 MHz % dB Bandwidth 17.783 MHz
5825 MHz 5825 MHz
% Aglent R T i Agient R T
Ref 8 dBm sfitten 10 dB Ref @ dBm *Atten 10 dB
"Peak "Peak
Log Log
19 19
4B/ L [ TY N SR fnl-ﬁ.'n“’."\'ﬂ..’.'.'.m',? P B/ 4 ?w.‘)w.‘hmw-\-,rd.-u&w.v.--:-k---‘-a.“? .
| L / |
7 ._1‘ P T
el e, -~ e
A b ral [
- 9 o =
B i Lgfiv 2 it
ML 52 Ml 52
Center 5.825 88 GHz Span 58 MHz Center 5.825 @8 GHz Span 58 MHz
*Res BH 106 kHz *UBH 300 kHz Sweep 4.8 ms (1201 pts) *Res BH 106 kHz *UBH 309 kHz Sweep 4.8 ms (1201 pts)
Occupied Bandwidth Occ BH 7 PWr  99.00 1 Occupied Bandwidth Occ BH % PWr  99.00 1
16.4290 MHz xd8  -6.00 48 17.6786 MHz x d8  -6.00 48
Transmit Freq Error 11726 kHz Transmit Freq Error  5.179 kHz
% dB Bandwidth 16.509 MHz % dB Bandwidth 17.773 MHz

UL Japan, Inc. Shonan EMC Lab.
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6 dB Bandwidth

11ac-20 CDD 11ax-20(OFDM) CDD
5745 MHz 5745 MHz
2 Agilent R T = Agilent R T
Ref @ dBm *Atten 18 dB Ref 8 dBm *HAteen 18 dE
WPk wPeak
Log - - T Log
18 ! 1 ! 18 ! ! 1
dB/ 3 B e I N S ' ¢ a8/ N -Q.m.».'...n.m ..vJ,.,.,;w...fu.? -
L 1 18 i ! 1
Pl u -~ e,
| ¥ b
.4 L. & M
v o ',
Lafiv et Sy - " Lafiv Ampiel” -
ML 52 ML 52
Center 5,745 08 GHz Span 58 MHz Canter 5,745 28 GHz Span 58 MHz
*Res BH 180 kHz SUEN 380 kHz Sweep 4.8 ms (1201 prs) *Res BH 108 kHz oUBN 388 kHz Sweep 4.8 ms (1281 prs)
Occupied Bandwidth Occ BH % PWr 9900 % Occupied Bandvidth Occ BH % PWr 9900 %
17.6638 MHz %l 008 18.986@ MHz xdh oM
Transmit Freq Error  11.943 kHz Transmit Freq Error 14,957 kHz
% dB Bandwidth 17.762 MHz % dB Bandwidth 19.145 MHz
5785 MHz 5785 MHz
% Agilent R T o Agilent R T
Ref @ dBm fitten 10 dB Ref 8 dBm fitten 10 dB
"Peak "Peak
Log Log
19 19 .
4B/ B e g ] a8/ bl ,.M,A....u.\.-\,ol p
| \ | [
£ N | N
o T ~ e
| . | | 1
o ™ Ve N
Lofy framemsiz e LgRy et -~ s
ML 52 ML $2]
Center 5.785 09 GHz Span 58 MHz Center 5.785 88 GHz Span 58 MHz
*Res BH 108 kHz *UBH 380 kHz Sweep 4.8 ms (1201 prs) *Res EH 100 kHz *UBH 308 kHz Sweep 4.8 ms (1201 prs)
Occupied Bandwidth Oce BH X Pwr 9900 1 Occupied Bandwidth Oce BW X PWr 9900 1
17.6517 MHz x d8  -6.00 48 18.9983 MHz x d8  -6.00 48
Transmit Freq Error 11387 kHz Transmit Freq Error  16.180 kHz
% dB Bandwidth 17.745 MHz % dB Bandwidth 19.151 MHz
5825 MHz 5825 MHz
% Aglent R T i Agient R T
Ref @ dBm sfitten 10 dB Ref 8 dBm *Atten 10 dB
"Peak "Peak
Log Log
19 19 —
B/ D e s B/ I | s forbench e
! 1
o "!.. - £ ! -
o e /,ﬂ' .
7 *- /] N
e o -
Lo spa P Lo ptacher? " A
ML 52 Ml 52
Center 5.825 88 GHz Span 58 MHz Center 5.825 @8 GHz Span 58 MHz
*Res BH 106 kHz *UBH 300 kHz Sweep 4.8 ms (1201 pts) *Res BH 106 kHz *UBH 309 kHz Sweep 4.8 ms (1201 pts)
Occupied Bandwidth Occ BN % Pur 990 7 Occupied Bandwidth Occ BH % Pur 9900 7
17.6575 MHz xd8  -6.00 48 18.9852 MHz x d8  -6.00 48
Transmit Freq Error  12.262 kHz Transmit Freq Error 12,529 kHz
% dB Bandwidth 17.764 MHz % dB Bandwidth 19.163 MHz
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6 dB Bandwidth

11ax-20(OFDMA) CDD, 26-tone RU

5745 MHz 5785 MHz
RU Index 0 RU Index 0
# Aglent R T % Agllent R T
Ref @ dEm *Atten 18 4B Ref @ dBm sAtten 18 4B
wPeak T wWeak
Log = I 1 - Log =
10 R s S o M e 10 I e e . o .
a8/ 5 | e a8/ ¢ 5
T | Ty p— —
|
|
|
Lafv : LaAv
M s2 [ M s2
Center 5.736 562 5 GHz Span 3 MHz Center 5.776 562 5 GHz Span 3 MHz
sRes BH 108 kHz oVEH 308 kHz Sweep 1.84 ms (1281 pts) sRes BH 108 kHz oVEBH 388 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % PAr  99.00 1 Occupied Bandwidth Occ BH % PAr  99.00 1
23519 MHz X o0 2.3527 MHz X oo
Transmit Freq Error 29,853 kHz Transmit Freq Error 36754 kHz
* dB Bandwidth 2.852 MHz ® dB Bandwidth 2.856 MHz
RU Index 4 RU Index 4
o Aglent R T i Agilent R T
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 4B
aPeak wPeak
Log Log
1@ D kel Ml s - s M e 18 IS o S, NS S T i s 2
a8/ ¥ P |~ < d8/ |9 N L <
LgAv LaAv
Ml 52| Ml 52|
Center 5.745 908 @ GHz Span 3 MHz Center 5.755 808 @ GHz Span 3 MHz
sRes EH 109 kHz #YBH 308 kHz Sweep 1.84 ms (1201 pts) sRes EH 109 kHz #YBH 308 kHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BM ¥ Par  99.00 % Occupied Bandwidth Occ BM % Par  99.00 %
2.7409 MHz X8 6006 2.7481 MHz X8 6005
Transmit Freq Error  -6.166 kHz Transmit Freq Error  -7.584 kHz
% dB Bandwidth 2.612 MHz % dB Bandwidth 2.609 MHz
RU Index 8 RU Index 8
i Agilent R T i Agilent R T
Ref @ dEm sAtten 18 dB Ref & dEm sAtten 18 dB
wPeak wPeak
Log Log
10 o L — T T ] it s 10 - o PR AT S P i S )
B |o <, B/ |t °
LaAv LgAv
Ml 52| ML 52|
Center 5.753 515 6 GHz Span 3 MHz Center 5.793 515 6 GHz Span 3 MHz
*Res BH 100 kHz BN 309 kHz Sweep 1,04 ms (1201 pts) *Res BH 100 kHz oUBH 300 kHz Sweep 1,04 ms (1201 pts)
Occupied Bandwidth Occ BH % PHr  99.00 1 Occupied Bandwidth Occ BH % PHr  99.00 1
2.4163 MH=z ® dB  -6.00 dB 2.3798 MH=z ® dB  -6.00 dB
Transmit Freq Error  -126.851 kHz Transmit Freq Error  -189.302 kHz
% dB Bandwidth 2.878 MHz % dB Bandwidth 2.845 MHz
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6 dB Bandwidth

11ax-20(OFDMA) CDD, 26-tone RU

5825 MHz

RU Index 0

Ref @ dEm sHtten 19 dB

*Peak
Log

L R
dB/ g |

Lgfw

M1 52
Center 5.816 562 5 GHz

Span 3 MHz

*Res BH 100 kHz oVEH 309 kHz Sweep 1,04 ms (1201 pts)
Occupied Bandwidth Occ BN 7 Pur  99.00 7

2.3362 MHz kd 5008
Transmit Freq Error  33.461 kHz
% dB Bandwidth 2,056 MHz

RU Index 4

- Agilent R T
Ref @ dBm *Arten 10 dB
*Peak
Log
14 P2 S S e S| e e et st e S
@/ | | | | TN | | | [ X
Lafiv
M1 52
Center 5325 809 @ GHz Span 3 HHz
*Res BH 100 kHz oVEH 389 kHz Sweep 1,04 ms (1281 prs)
Occupied Bandwidth Occ BN 7 Pur  99.00

27464 MHz ® dB  -6.00 dB
Transmit Freq Error  -6.397 kHz
¥ dB BandwWidth 2623 MHz

RU Index 8
% Agilent R T

Ref @ dBm sftten 19 dB
*Peak
Log
10 |, e e T M Vot it ki e |
&/ L e | | | | | | | 'sv_\_
Lafiv
ML 52
Center 5.833 515 6 GHz Span 3 MHz
#Res BW 180 kHz *VEH 308 kHz Sweep 1,84 ms (1281 pts)
Occupied Bandvidth Occ BN % Pur 9960 1

2.4057 MHz xdb -600 &8
Transmit Freq Error  -116.467 kHz
% dB Bandwidth 2,066 MHz
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6 dB Bandwidth

11ax-20(OFDMA) CDD, 52-tone RU

5745 MHz 5785 MHz
RU Index 37 RU Index 37
% Aglent R T % Agllent R T
Ref @ dEm *Atten 18 4B Ref @ dBm sAtten 18 4B
wWeak T wWeak
Log Log
1@ . SN £ . 1@ e o . =
48/ 7y | \Z . 48/ B %
o W | o Y
| -
|
LgAv Lofv
ML 52| Ml 52
Center 5.737 578 GHz Span 5 MHz Center 5.777 328 GHz Span 5 MHz
sRes BH 108 kHz oVEH 308 kHz Sweep 1.84 ms (1281 pts) sRes BH 108 kHz oVEBH 388 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % PAr  99.00 1 Occupied Bandwidth Occ BH % PAr  99.00 1
43093 MHz XdB 500 6 41544 Wz XdB 500 6
Transmit Freq Error 57,933 kHz Transmit Freq Error  228.595 kHz
» dB Bandwidth 4.185 MHz * dB Bandwidth 4.875 MHz
RU Index 38 RU Index 38
i Agilent R T o Agilent R T
Ref @ dBm #Atten 18 4B Ref @ dBm #Atten 18 4B
sPeak sPeak
Log Log
10 | PO TSRy P NP PUPY AP VU S 10 | I S PR I SN S
> "o 27
dB/ I:_I'.-.»}"Q,o. L dB/ 0 o
LaAv Lafv
Ml 52| Ml $2]
Center 5.741 619 GHz Span 5 MHz Center 5.781 719 GHz Span 5 MHz
sRes EH 109 kHz WYEH 308 kHz Sweep 1.84 ms (1201 pts) sRes EH 109 kHz #YBH 308 kHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % PHr  93.00 1 Occupied Bandwidth Occ BH % PHr  99.00 %
4.4920 MHz ® dB  -6.00 4B 4.4486 MHz ® dB  -6.00 4B
Transmit Freq Error  133.209 kHz Transmit Freq Error 34,423 kHz
* dB Bandwidth 4.841 MHz * dB Bandwidth 4.119 MHz
RU Index 40 RU Index 40
i Agilent R T i Agilent R T
Ref @ dBm sAtten 18 dB Ref @ dBm sAtten 18 dB
wPeak | wPeak
Log Log
19 S - aL— 19 ! L
dB/ & B/ | D b
Lghv Lgftv
ML 52 ML 52
Center 5.752 575 GHz Span 5 MHz Center 5.792 608 GHz Span S MHz
*Res BH 100 kHz BN 309 kHz Sweep 1,04 ms (1201 pts) *Res BH 100 kHz oUBH 300 kHz Sweep 1,04 ms (1201 pts)
Occupied Bandwidth Occ BH % PHr  99.00 1 Occupied Bandwidth Occ BH % PHr  99.00 1
4.2132 MH=z ® dB  -6.00 dB 4.2107 MH=z ® dB  -6.00 dB
Transmit Freq Error  -144.904 kHz Transmit Freq Error  -159.807 kHz
% dB Bandwidth 4.852 MHz % dB Bandwidth 4.068 MHz
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6 dB Bandwidth

11ax-20(OFDMA) CDD, 52-tone RU

5825 MHz

RU Index 37

Ref @ dEm sHtten 19 dB

*Peak
Log

dB/

Lafw

M1 52
Center 5.817 578 GHz
*Res BH 100 kHz
Occupied Bandwidth
4.3414 MHz

*VEH 308 kHz

£2.458 kHz
4087 MHz

Transmit Freq Error
% dB Bandwidth

Span 5 MHz
Sweep 1804 ms (1281 pts)

Occ BN X Puwr
% dB

o080 ¥
-6.00 48

RU Index 38

Ref @ dBm sHtten 18 dB

*Peak
Log

10 B ISRV NP S RV SO PSRN SV D |

->
@/ | e

Lgfw

M1 52

‘-\__(—o

Center 5.821 719 GHz
sRes BH 100 kHz

Occupied Bandwidth
45001 MHz

*VEH 308 kHz

29,698 kHz
4.117 MHz

Transmit Freq Error
% dB Bandwidth

Span 5 HHz
Sweep 104 ms (1201 pts)

Occ BN X Pur Fa09 1
x dB  -5.00 dB

RU Index 40

Ref @ dEm *Arten 10 dB

*Peak
Log

dB/

Lafiv

Ml 2

WIS S USSP N VRS SRS

Center 5.832 508 GHz

*Res BH 108 kHz

Occupied Bandvidth
4.2355 MHz

oVEH 308 kHz

-73.900 kHz
4,071 MHz

Transmit Freq Error
% dB Bandwidth

Span 5 MHz
Sweep 1,04 ms (1201 pts)

Occ BN X Pur 99.00 ¥
xdB  -600 dB
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6 dB Bandwidth

11ax-20(OFDMA) CDD, 106-tone RU

5745 MHz 5785 MHz
RU Index 53 RU Index 53
o Agllent R T o Agilent R T

Ref @ dBm sAtten 18 dB Ref @ dBm sAtten 18 dB
*Peak T T sPeak T T
Log T T Log T T
B b ; = - G i Tt S ™ ® b1 -  —— = i Rl e S

o | | V s T ¥
Lafv T T T T Lafv
ML s2 [ [ [ | M s2
Center 5.739 683 4 GHz Span 9 MHz Center 5.779 603 4 GHz Span 9 MHz
*Res BH 106 kHz oUBH 308 kHz Sweep 1.04 ms (1201 pts) *Res BH 100 kHz oUBH 309 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % Pur  99.00 1 Occupied Bandwidth Occ BH 7 PWr  99.00 1

8.3779 MHz xd5 -6.00dB 8.3626 MHz xdB  -6.00 4B
Transmit Freq Error  44.317 kHz Transmit Freq Error  28.255 kHz
% dB Bandwidth 8,342 MHz % dB Bandwidth 8,367 MHz
RU Index 54 RU Index 54
o Agilent R T T Agilent R T
Ref @ dBm sAtten 18 dB Ref @ dBm sAtten 18 dB
"Peak *Peak
Log T T T T Log T
18 = T e e — e — Sy e L oy S e e 10 = | By ey v rer—r— o e v = e—
) _:.g,m. '.,_.,,. e e ,1'., — i = — = Q‘(_ Py ?? =7 p——— l, ,,__t,_.\ - _, v __, = e “'“‘:e
Lgfv Lok
ML 2] ML 5]
Center 5.750 468 8 GHz Span 9 MHz Center 5.799 463 3 GHz Span 9 MHz
sRes EW 109 kHz oVEH 308 kHz Sweep 1.04 ms (1201 prs) #Res BW 108 kHz #UBH 300 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % Pur  99.00 % Occupied Bandwidth Occ BH % PAr  99.00 1
8.3361 MHz ® dB  -6.00 dB 8.3168 MHz ® dB  -6.00 dB

Transmit Freq Error  -76.132 kHz Transmit Freq Error  -65.124 kHz
% dB Bandwidth 8,383 MHz % dB Bandwidth 8,341 MHz
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6 dB Bandwidth

11ax-20(OFDMA) CDD, 106-tone RU

5825 MHz

RU Index 53

- Agilent

Ref @ dEm

sAtten 18 4B

*Peak
Log

48/ b

Lafiv

Ml 52

Center 5.319 683 4 GHz
#Res BW 188 kHz

Transmit Freq Error
% dB Bandwidth

sVEW 388 kHz

Occupied Bandwidth
8.4536 MHz

£0.254 kHz
8,395 MHz

Span 9 MHz
Sweep 1.04 ms (1201 prs)

Occ BN ¥ PHr 99.00 1
®dB  -6.00 6B

RU Index 54

= Agilent

Ref @ dBm

sfitten 10 dB

*Peak
Log

B/ e

Lafiv

M1 2

Center 5538 468 § GHz
#Res BW 109 kHz

Transmit Freq Error
% dB Bandwidth

sVEW 388 kHz

Occupied Bandwidth
8.2824 MHz

=55.441 kHz
£.297 MHz

Span 9 MHz
Sweep 1.04 ms (1201 prs)

Occ BH X Per  99.00 X
% dB  -6.08 dB
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